swanranas. FCC RADIO TEST REPORT Report No. : FR4N0919H

Appendix B. AC Conducted Emission Test Results

Temperature : 16.1~22.7C
Relative Humidity : (45.9~48.9%

Test Engineer : |Louis Chung

TEL: 886-3-327-0868 Page Number : B1 of B3
FAX: 886-3-327-0855



Report No. FR4N0919H

EUT Information

Report NO : 4N0919
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
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Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuV) | (dBuV) | (dB) (dB)
0.154500 21.20 55.75 3455 | L1 OFF 19.8
0.154500 47.29 65.75 18.46 | L1 OFF 19.8
0.165750 31.96 55.17 23.21 | L1 OFF 19.8
0.165750 50.03 65.17 15.14 | L1 OFF 19.8
0.177000 37.33 54.63 17.30 | L1 OFF 19.8
0.177000 51.31 64.63 13.32 | L1 OFF 19.8
0.215250 12.77 53.00 40.23 | L1 OFF 19.8
0.215250 39.80 63.00 23.20 | L1 OFF 19.8
0.269250 25.59 51.14 2555 | L1 OFF 19.8
0.269250 36.31 61.14 2483 | L1 OFF 19.8
22.200000 27.01 50.00 2299 | L1 OFF 20.7
22.200000 32.45 60.00 2755 | L1 OFF 20.7
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EUT Information

Report NO :
Test Mode :
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Phase :
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Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuV) (dBuV) (dB) (dB)
0.151845 21.31 55.90 3459 | N OFF 19.8
0.151845 47.17 65.90 18.73 | N OFF 19.8
0.168405 36.34 55.04 18.70 | N OFF 19.8
0.168405 52.15 65.04 12.89 | N OFF 19.8
0.179250 37.18 54.52 17.34 | N OFF 19.8
0.179250 50.85 64.52 13.67 | N OFF 19.8
0.213000 12.64 53.09 40.45 | N OFF 19.8
0.213000 39.43 63.09 23.66 | N OFF 19.8
0.277215 21.25 50.90 29.65 | N OFF 19.8
0.277215 36.19 60.90 2471 | N OFF 19.8
22.569675 23.58 50.00 26.42 | N OFF 20.8
22.569675 28.88 60.00 31.12 | N OFF 20.8
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swanronas. FCC RADIO TEST REPORT Report No. : FR4N0919H

Appendix C. Radiated Spurious Emission Test Data

Temperature : 18.8~22.5°C
Test Engineer : Bill Chang, York Huang and Ken Kuo
Relative Humidity : 57.7~63.3%
TEL : 886-3-327-0868 Page Number : C1 of C112

FAX : 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR4N0919H
C1. Radiated Spurious Emission Test Modes
Band Data
Mode Band Antenna Modulation Channel @ Frequency RU Remark
(GHz) Rate
Mode 1 U-NII-5 | 5.925-6.425 4+3 802.11a 1 5955 6Mbps - -
Mode 2 | U-NII-5 | 5.925-6.425 4+3 802.11a 49 6195 6Mbps - -
Mode 3 | U-NII-5 | 5.925-6.425 4+3 802.11a 93 6415 6Mbps - -
Mode 4 | U-NII-5 | 5.925-6.425 4+3 802.11ax HE20 1 5955 MCSO FullRU -
Mode 5 | U-NII-5 | 5.925-6.425 4+3 802.11ax HE20 49 6195 MCS0 - -
Mode 6 | U-NII-5 | 5.925-6.425 4+3 802.11ax HE20 93 6415 MCS0 - -
Mode 7 | U-NII-5 | 5.925-6.425 4+3 802.11ax HE40 3 5965 MCSO FullRU -
Mode 8 | U-NII-5 | 5.925-6.425 4+3 802.11ax HE40 51 6205 MCS0 - -
Mode 9 | U-NII-5 | 5.925-6.425 4+3 802.11ax HE40 91 6405 MCS0 - -
Mode 10 | U-NII-5 | 5.925-6.425 4+3 802.11ax HE80 7 5985 MCSO FullRU -
Mode 11 | U-NII-5 | 5.925-6.425 4+3 802.11ax HE80 55 6225 MCS0 - -
TEL : 886-3-327-0868 Page Number : C2 of C112
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919H

Band Data
Mode Band Antenna Modulation Channel Frequency RU | Remark

(GHz) Rate
Mode 12 | U-NII-5 | 5.925-6.425 4+3 802.11ax HE80 87 6385 MCSO0 - -
Mode 13 | U-NII-7 | 6.525-6.875 4+3 802.11a 117 6535 MCSO0 - -
Mode 14 | U-NII-7 | 6.525-6.875 4+3 802.11a 149 6695 MCSO0 - -
Mode 15 | U-NII-7 | 6.525-6.875 4+3 802.11a 181 6855 MCSO0 - -
Mode 16 | U-NII-7 | 6.525-6.875 4+3 802.11ax HE20 17 6535 MCSO0 - -
Mode 17 | U-NII-7 | 6.525-6.875 4+3 802.11ax HE20 149 6695 MCS0 - -
Mode 18 | U-NII-7 | 6.525-6.875 4+3 802.11ax HE20 181 6855 MCS0 - -
Mode 19 | U-NII-7 | 6.525-6.875 4+3 802.11ax HE40 123 6565 MCS0 - -
Mode 20 | U-NII-7 | 6.525-6.875 4+3 802.11ax HE40 147 6685 MCS0 - -
Mode 21 | U-NII-7 | 6.525-6.875 4+3 802.11ax HE40 179 6845 MCS0 - -
Mode 22 | U-NII-7 | 6.525-6.875 4+3 802.11ax HE80 135 6625 MCS0 - -

TEL : 886-3-327-0868 Page Number : C3 of C112
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swanronas. FCC RADIO TEST REPORT

Report No. : FR4N0919H

Band Data
Mode Band Antenna Modulation Channel @ Frequency RU Remark
(GHz) Rate
Mode 802.11ax
U-NII-7 | 6.525-6.875 4+3 151 6705 MCSO0 - -
23 HES80
Mode 802.11ax
U-NII-7 | 6.525-6.875 4+3 167 6785 MCSO0 - -
24 HES80
Mode 802.11ax
U-NII-5 | 5.925-6.425 4+3 1 5955 MCSO0 @ Partial RU 26/0 -
28 HE20
Mode 802.11ax
U-NII-5 | 5.925-6.425 4+3 1 5955 MCSO0 | Partial RU 52/37 -
29 HE20
Mode 802.11ax Partial RU
U-NII-5 | 5.925-6.425 4+3 1 5955 MCSO0 -
30 HE20 106/53
Mode
U-NII-5 | 5.925-6.425 4+3 802.11a 1 5955 6Mbps - LF
31
TEL : 886-3-327-0868 Page Number : C4 of C112

FAX : 886-3-327-0855




swanronas. FCC RADIO TEST REPORT

Report No. : FR4N0919H

C2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m)  (dBuV/m) (dB) Avg.

802.11a 1 5923.28 66.10 68.20 -2.10 H Avg. Pass - Band Edge

1
802.11a 1 17865.00 46.59 54.00 -7.41 H Avg. Pass - Harmonic
802.11a 49 - - - - - - - - Band Edge

2
802.11a 49 | 12390.00 41.81 54.00 -12.19 \Y, Avg. Pass - Harmonic
802.11a 93 - - - - - - - - Band Edge

3
802.11a 93 | 12830.00 53.46 88.20 -34.74 H Peak @ Pass - Harmonic
802.11ax HE20 1 5923.93 64.76 68.20 -3.44 H Avg. Pass | FullRU | Band Edge

4
802.11ax HE20 1 17865.00 46.20 54.00 -7.80 H Avg. Pass @ FullRU | Harmonic
802.11ax HE20 | 49 - - - - - - - - Band Edge

5
802.11ax HE20 = 49 = 12390.00 41.70 54.00 -12.30 \Y, Avg. Pass - Harmonic
6 802.11ax HE20 | 93 - - - - - - - - Band Edge

TEL : 886-3-327-0868 Page Number : C5 of C112
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919H

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m)  (dBuV/m) (dB) Avg.
6 802.11ax HE20 93 | 12830.00 52.98 88.20 -35.22 H Peak @ Pass - Harmonic
802.11ax HE40 | 3 5923.84 65.41 68.20 -2.79 H Avg. Pass | FullRU | Band Edge
7
802.11ax HE40 3 | 17895.00 47.16 54.00 -6.84 \Y, Avg. Pass | FullRU | Harmonic
802.11ax HE40 = 51 - - - - - - - - Band Edge
8
802.11ax HE40 51 | 12410.00 41.54 54.00 -12.46 H Avg. Pass - Harmonic
802.11ax HE40 = 91 - - - - - - - - Band Edge
9
802.11ax HE40 91 | 19215.00 39.75 74.00 -34.25 H Peak @ Pass - Harmonic
802.11ax HE8O | 7 5923.72 65.76 68.20 -2.44 H Avg. Pass | FullRU | Band Edge
10
802.11ax HE80 @ 7 | 17955.00 45.97 54.00 -8.03 \Y, Avg. Pass | FullRU | Harmonic
802.11ax HE80 | 55 - - - - - - - - Band Edge
11
802.11ax HE80 | 55 | 12450.00 42.58 54.00 -11.42 H Avg. Pass - Harmonic
TEL : 886-3-327-0868 Page Number : C6 of C112
FAX : 886-3-327-0855




seamran . FCC RADIO TEST REPORT Report No. : FR4N0919H
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11ax HE80 = 87 - - - - - - - - Band Edge

12
802.11ax HE80 @ 87 | 12770.00 53.57 88.20 -34.63 \% Peak Pass - Harmonic
802.11a 117 - - - - - - - - Band Edge

13
802.11a 117 | 13070.00 53.39 88.20 -34.81 H Peak Pass - Harmonic
802.11a 149 - - - - - - - - Band Edge

14
802.11a 149 | 13390.00 42.56 54.00 -11.44 H Avg. Pass - Harmonic
802.11a 181 - - - - - - - - Band Edge

15
802.11a 181 | 13710.00 54.22 88.20 -33.98 H Peak Pass - Harmonic
802.11ax HE20 | 117 - - - - - - - - Band Edge

16
802.11ax HE20 = 117 | 19605.00 39.23 74.00 -34.77 H Peak Pass - Harmonic
17 802.11ax HE20 = 149 - - - - - - - - Band Edge

TEL : 886-3-327-0868 Page Number : C7 of C112
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919H

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
17 802.11ax HE20 | 149 | 13390.00 42.48 54.00 -11.52 H Avg Pass - Harmonic
802.11ax HE20 | 181 - - - - - - - - Band Edge
18
802.11ax HE20 | 181 | 13710.00 54.17 88.20 -34.03 H Peak Pass - Harmonic
802.11ax HE40 | 123 - - - - - - - - Band Edge
19
802.11ax HE40 = 123 | 13130.00 54.51 88.20 -33.69 H Peak Pass - Harmonic
802.11ax HE40 | 147 - - - - - - - - Band Edge
20
802.11ax HE40 | 147 | 13370.00 42.43 54.00 -11.57 H Avg Pass - Harmonic
802.11ax HE40 | 179 - - - - - - - - Band Edge
21
802.11ax HE40 = 179 | 13690.00 54.83 88.20 -33.37 H Peak Pass - Harmonic
802.11ax HE80 | 135 - - - - - - - - Band Edge
22
802.11ax HE80 = 135 | 13250.00 43.33 54.00 -10.67 \% Avg. Pass - Harmonic
TEL : 886-3-327-0868 Page Number : C8 of C112
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919H

Freq. Level Limit Margin Peak
Mode A Modulation | Ch. Result RU Remark
(MHz) (dBuV/m) @ (dBuV/m) (dB) Avg.
802.11ax Band
151 - - - - - - -
HE80 Edge
23
802.11ax
151 | 13410.00 53.54 88.20 -34.66 Peak = Pass - Harmonic
HE80
802.11ax Band
167 - - - - - - -
HE80 Edge
24
802.11ax
167 | 13570.00 54.48 88.20 -33.72 Peak = Pass - Harmonic
HE80
802.11ax Partial RU Band
1 5923.54 40.33 68.20 -27.87 Avg. Pass
HE20 26/0 Edge
28
802.11ax Partial RU
1 - - - - - - Harmonic
HE20 26/0
802.11ax Partial RU Band
1 5919.51 41.95 68.20 -26.25 Avg. Pass
HE20 52/37 Edge
29
802.11ax Partial RU
1 - - - - - - Harmonic
HE20 52/37
802.11ax Partial RU Band
1 5923.93 51.19 68.20 -17.01 Avg. Pass
HE20 106/53 Edge
30
802.11ax Partial RU
1 - - - - - - Harmonic
HE20 106/53
31 LF 1 46.49 32.61 40.00 -7.39 QP Pass - LF
TEL : 886-3-327-0868 Page Number 1 C9 of C112
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919H

1
Mode Band Edge
U-NII-5_5.925-6.425_802.11a_CH1_5955MHz
ANT 4+3
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
- s PEAK(UNI)_6E
! I R O
0.0 70.0
52.5 52.5
350 350
175 175
Peak
5826 5851, 5871, 5903, 5929, 5055 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CA4A1BEN_248711 HORIZONTAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CR4ALSEN 240711 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 592276 75.92 88.20 -12.28 63.46 3370 13.79 35.03 0.8 lel 244 PEAK 1 5955.80 112,22 ------ ------ 99.70 3372 13.84 35.64 0.8 11 244 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
)
1050 1050
87.5 875
00 1 700 AVG(UNI)_§E
350 350,
175 175
Avg
5826 5851, 5871, 5903, 5929, 5055 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRH1S-E_LE2CA4ALBEN 240711 HORIZONTAL Condition: AVG(UNIT)_6E 3m DRH13-E_LE2(B4ALBEN 248711 HORIZONTAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5923.28 66.10 68.20 -2.18 53.64 3379 13.79 35.83 Q.08 161 244 AVERAGE 1 5955.00 165.34 ------ ------ 92.82 33.72 13.84 35.84 .80 161 244 AVERAGE
TEL : 886-3-327-0868 Page Number : C10 of C112
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919H

1
Mode Band Edge
U-NII-5_5.925-6.425_802.11a_CH1_5955MHz
ANT 4+3
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
- s PEAK(UNI)_6E
0.0 70.0
52.5 52.5
350 350
175 175
Peak
5826 5851, 5871, 5903, 5929, 5055 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : BICH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CA4ALBEN_248711 VERTICAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CO4ALSEN 240711 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 592445 72.59 B88.20 -15.61 60.13 3370 13.79 35.03 .08 lel 245 PEAK 1 5955.00 169.97 ------ ------ 97.47 3371 13.83 35.64 0.8 1@l 245 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 ]
87.5 875
00 4 700 AVG(UNI)_SE
| I M |
52.5 52.5
350 350
175 175
Avg
5826 5851, 5871, 5903, 5929, 5055 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : BICH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRH18-E_LE2CA4ALBEN 240711 VERTICAL Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CB4ALBEN 246711 VERTICAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5923.67 63.62 68.20 -4.58 5116 3379 13.79 35.83 .08 161 245 AVERAGE 1 5955.00 163.35 ------ ------ 99.85 3371 13.83 35.84 0.80 161 245 AVERAGE
TEL : 886-3-327-0868 Page Number : C11 of C112
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919H

Pol. Horizontal Vertical
1 Level (dBuim) 4o LEVel (dBuVim)
1225 1225
1 N 7 1 O
AW LR L IR E AL T [
Peak 175 125
Avg 7200 13760. m'mi'mmlency P 33440 40000 7200 13760. Emi'remlency P 33440, 40000

Site + B3CH22-HY
Condition: PEAK(UNLI)_6E 3m DRH18-E_LE2C4ALBEN 248711 HORIZONTAL

MHz dBuv/m dBuv/m  dB dBuw dB/m dB dB B om deg

1 11918.08 50.66 74.68 -23.34 32,18 39.82 19.83 40.82 @.45 - -- PEAK
2 11918.08 41.64 54.00 -12.36 23.16 39.82 19.83 48.82 @.45 - -~ Average
3 17865.08 55.64 74.00 -18.36 34.85 41.46 24.63 45.76 0.4 - -~ PEAK
4 17865.08 46.50 54.80 -7.41 25.80 41.46 24.63 45.76 0.4 - -- Average

Site + B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIG-E_LE2CG4AIBEN 248711 VERTICAL

MHz dBuv/m dBuv/m  dB dBwv dB/m dB 0B B om  deg

1 11910.08 51.24 74.08 -22.76 32.76 39.82 19.83 40.82 8.45 - -- PEAK
2 11910.08 42.23 54.00 -11.77 23.75 39.82 19.83 40.82 @.45 - -- Average
3 17865.08 55.81 74.08 -18.99 34.22 41.46 24.63 45.76 0.4 - -- PEAK
4 17865.08 45.99 54.08 -8.01 25.20 41.46 24.63 45.76 0.4 - -- Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamranas. FCC RADIO TEST REPORT Report No. : FR4N0919H

Pol. Horizontal Vertical
mLeveI{dBqu) meeI{dBnWm)
1225 135
s 115
00 700
10.6G s (—U “ LJ AVGUNI 62 o (—U “ LJ AVG(UNN 62
~18G L S IR R T I S N B
0 30
Av
9 115 115
10600 12080, 13560, 15040, 16520, 16000 10600 12080, 13660, 15040, 16520, 14000
Frequency (MHz) Frequency (MHz)
Ste : BOH Ste  BORH
Condition: AVG(UNTL) GE 3n ORHLS-E LEDCBAALGEN 240711 HORTZONTAL Condition: AVG(UNTL) 6E 3n DRHIS-E LEACBAALGEN 248711 VERTICAL
TEL : 886-3-327-0868 Page Number : C13 of C112
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ssamranas. FCC RADIO TEST REPORT Report No. : FR4N0919H

Pol. Horizontal Fundamental
4o Level (dBuVim)
1225
1
iy L0 i il
70.0
. Il
P WMMW
Lfpa
35 apuomn
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CR4ALSEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6195.00 112,94 ------ ------ 99.24 3477 14.65 35.12 0.8 117 246 PEAK
4o Level (dBuVim)
1225
105 1
875
704 AVG(UN, B2
(A A ] AT
L o—
- T
|
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: AVG(UNLI)_6E 3m DRH13-E_LE2CB4ALBEN 248711 HORIZONTAL
+ RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6195.00 164,50 ------ ------ 99.80 34.77 14.85 35.12 0.8 117 246 AVERAGE
TEL : 886-3-327-0868 Page Number : C14 of C112
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Report No. : FR4N0919H

Pol. Vertical Fundamental
4o Level (dBuVim)
1225
1
PEAKIUNI)_6E
g 10 i -
70.0
) SRR A
oo "
35 0 T
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CO4ALSEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6195.00 168.83 ------ ------ 95.13 3477 14.65 35.12 0.0 319 264 PEAK
4o Level (dBuVim)
1225
105, 1
875
704 AVG(UN, BE
L T ]
[
- _"_m_'_,_.-ﬂ-v-'—‘\‘,/—'—""
W—"M
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CB4ALBEN 248711 VERTICAL
+ RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6195.00 162.45 ------ ------ 88.75 34.77 14.85 3512 .80 319 264 AVERAGE
TEL : 886-3-327-0868 Page Number : C15 of C112

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919H

Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
LT L] | o LT L L] U e
70.0, 700
(1] W Dl I iy i I
23 o K b ™
MMW"V‘)‘W“WMWWW WWW'WWW
3501 350
Peak 15 15
AVQ 7200 13760, 20320, 26880, 33440, 40000 7200 13760, 20320, 26880, 33440, 40000
Frequency (MHz) Frequency (MHz)
Site © @3CH22-HY Site © @3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL Condition: PEAK(UNTI)_6E 3m DRH1-E_LE2CA4A1BEN_240711 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 123%0.08 52.22 74.00 -21.78 32.64 39.98 20.23 4112 0.49 - -- PEAK 1 123%.08 52.52 74.00 -21.48 32.94 39.98 20.23 41.12 0.4 - -- PEAK
2 123%0.08 41.66 54.00 -12.34 20.88 39.98 20.23 4112 0.49 - -- Average 1 123%.08 41.81 54.00 -12.19 22.23 39.98 20.23 4112 0.4 - -- Average
3 18585.00 38.51 74.8@ -35.49 51.43 37.93 25.14 66.45 -9.54 - -- PEAK 3 18585.00 38.61 74.8@ -35.39 51.53 37.93 25.14 66.45 -9.54 - -- PEAK
TEL : 886-3-327-0868 Page Number : C16 of C112

FAX : 886-3-327-0855




ssamranas. FCC RADIO TEST REPORT Report No. : FR4N0919H

Pol. Horizontal Vertical
mLeveI{dBqu) meeI{dBnWm)
1225 135
s 115
00 700
10.6G s (—U “ LJ AVGUNI 62 o (—U “ LJ AVG(UNN 62
~18G (TN IR i —— RN —
0 30
Av
9 115 115
10600 12080, 13560, 15040, 16520, 16000 10600 12080, 13660, 15040, 16520, 14000
Frequency (MHz) Frequency (MHz)
Ste : BOH Ste  BORH
Condition: AVG(UNTL) GE 3n ORHLS-E LEDCBAALGEN 240711 HORTZONTAL Condition: AVG(UNTL) 6E 3n DRHIS-E LEACBAALGEN 248711 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C17 of C112

FAX : 886-3-327-0855



ssamranas. FCC RADIO TEST REPORT

Report No. : FR4N0919H

Pol. Horizontal Fundamental
4o Level (dBuVim)
1225
1
EAK(UNI)_6E
g 10 i -
70.0
. {1
Attt
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CR4ALSEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6415.00 168.78 ------ ------ 93.78 35.84 14.37 35.21 0.8 lee 245 PEAK
4o Level (dBuVim)
1225
875
70.0
L T ] »
. _”_,_,M""'""'d\..,_/'_""" =
W"“d‘d_‘
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: AVG(UNLI)_6E 3m DRH13-E_LE2CB4ALBEN 248711 HORIZONTAL
+ RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6415.00 163.46 ------ ------ 88.46 35.84 14.37 35.21 0.80  16@ 245 AVERAGE
TEL : 886-3-327-0868 Page Number : C18 of C112

FAX : 886-3-327-0855



ssamranas. FCC RADIO TEST REPORT

Report No. : FR4N0919H

Pol. Vertical Fundamental
4o Level (dBuVim)
1225
1
FEAK[UNI_6E
g 10 1 i -
70.0
% MWM j s
A
350 b
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CO4ALSEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6415.00 168.12 ------ ------ 93.12 35.84 1437 35.21 0.0 270 265 PEAK
4o Level (dBuVim)
1225
105 4
875
70.0
L T ]
- T o NI |
W—"'—‘“—#
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CB4ALBEN 248711 VERTICAL
+ RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6415.00 161,19 ------ ------ 86.21 35.83 14.36 35.21 0.8 278 265 AVERAGE
TEL : 886-3-327-0868 Page Number : C19 of C112

FAX : 886-3-327-0855



ssamranas. FCC RADIO TEST REPORT Report No. : FR4N0919H

Pol. Horizontal Vertical
1o Level [dBuVim) 1o Level [dBuvim)
1225 1225

=
=

1 g R UITLATTL T T ol
n=MLW l MJ H AYGIUMIBE Umﬂr M—L MJ H Ayfﬂwltjﬁ

= 525
W e Lottt
WW p Jotbe et
a8 WMWWWWMM . wamw gt
Peak
115 115
Avg
200 13760, 20320, 26880. 33440, 40000 700 13760, 2030, 26880. 33440, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL Condition: PEAK(UNTI)_6E 3m DRH18-E_LE2CB4A1BEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 12830.08 53.46 §8.20 -34.74 32.44 41.10 20.60 41.21 0.53 - -- PEAK 1 12830.08 53.19 §8.20 -35.01 32.17 41.10 20.60 41.21 @.53 - -- PEAK
2 19245.08 36.78 74.00 -37.22 48.43 37.72 15.60 65.45 -9.54 - -- PEAK 1 19245.08 37.29 74.00 -36.71 48.94 37.72 15.60 65.45 -9.54 - -- PEAK
TEL : 886-3-327-0868 Page Number : C20 of C112

FAX : 886-3-327-0855



ssamranas. FCC RADIO TEST REPORT Report No. : FR4N0919H

Pol. Horizontal Vertical
mLeveI{dBqu) meeI{dBnWm)
1225 135
s 115
00 700
10.6G s (—U “ LJ AVGUNI 62 o (—U “ LJ AVG(UNN 62
~18G | e st
0 30
Av
9 115 115
10600 12080, 13560, 15040, 16520, 16000 10600 12080, 13660, 15040, 16520, 14000
Frequency (MHz) Frequency (MHz)
Ste : BOH Ste  BORH
Condition: AVG(UNTL) GE 3n ORHLS-E LEDCBAALGEN 240711 HORTZONTAL Condition: AVG(UNTL) 6E 3n DRHIS-E LEACBAALGEN 248711 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C21 of C112

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919H

4
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Full RU_5955MHz
ANT 4+3
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
- s PEAK(UNI)_6E
1 AN e R |
0.0 70.0
52.5 52.5
350 3503
175 175
Peak
5826 5851, 5871, 5903, 5929, 5055 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : BICH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CA4A1BEN_248711 HORIZONTAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CR4ALSEN 240711 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 592159 73.48 B88.20 -14.80 60.94 3370 13.79 35.03 0.8 160 246 PEAK 1 5955.00 169.83 ------ ------ 97.33 3371 13.83 35.84 0.0 1@ 246 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1059 1054 !
87.5 875
00 3 700 AVG(UNI)_SE
350 350,
175 175
Avg
5826 5851, 5871, 5903, 5929, 5055 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : BICH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRH1S-E_LE2CA4ALBEN 240711 HORIZONTAL Condition: AVG(UNIT)_6E 3m DRH13-E_LE2(B4ALBEN 248711 HORIZONTAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 592393 64.76 68.20 -3.44 52,38 3379 13.79 35.83 0.8 160 246 AVERAGE 1 5955.00 163.88 ------ ------ 99.58 3371 13.83 35.84 0.80 160 246 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C22 of C112

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919H

4
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Full RU_5955MHz
ANT 4+3
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
- s PEAKIUNI)_6E
; I R O
0.0 70.0
52.5 52.5
350 350
175 175
Peak
5826 5851, 5871, 5903, 5929, 5055 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CA4ALBEN_248711 VERTICAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CO4ALSEN 240711 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 592484 7176 88.20 -16.44 59.38 3370 13.79 35.03 Q.08 160 264 PEAK 1 5955.00 106.93 ------ ------ 94.43 3371 13.83 35.64 0.8 1@ 264 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
00 700 AVG(UNI)_SE
350 350
175 175
Avg
5826 5851, 5871, 5903, 5929, 5055 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRH18-E_LE2CA4ALBEN 240711 VERTICAL Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CB4ALBEN 246711 VERTICAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 592458 61.72 68.20 -6.48 49.26 3379 13.79 35.83 0.8 160 264 AVERAGE

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5955.80 99.95 ------ ----- 87.43 33.72 13.84 35.64 0.80 160 264 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C23 of C112



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919H

Pol. Horizontal Vertical
g Level (dBuVim) g Level (dBuVim)
1225 1225
1050 1050
815 815
LT L | ot T | s
700 700!
LRI (L] IR i L] IR
525 e Mf“w 525 S [R—
PR —
30 i e 54 i A
Peak 175 175
Avg 1200 13760, 20320, 33440, 40000 7200 13760. 20320, 26880 33440, 40000
Frequency (MHz) Frequency (MHz)
Site © @3CH22-HY Site © @3CH22-HY
Condition: PEAK(UNLI)_6E 3m DRH1B-E_LE2C@4ALBEN_24711 HORIZONTAL Condition: PEAK(UNLI)_6E 3m DRH1G-E_LE2CB4AI8EN_248711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuv/m B dBuw/ dB/m B B B m deg

1 11918.08 51.10 74.60 -22.9% 32.62 39.82 19.83 48.82 @.45 - -~ PEAK
2 11918.08 42,88 54.00 -11.92 23.60 39.82 19.83 48.82 @.45 - -~ Average
3 17865.08 55.20 74.00 -18.80 34.41 41.46 24.63 45.76 0.4 - -~ PEAK
4 17865.08 46.20 54.80 -7.80 25.41 41.46 24.63 4576 0.4 - -~ Average

MHz dBuV/m dBuv/m  dB dBu/ dB/m B B dB  m deg

1 11910.08 58.95 74.08 -23.04 32.48 39.82 19.83 40.82 @.45 - -- PEAK
2 11910.08 41,93 54.08 -12.07 23.45 39.82 19.83 48.82 @.45 - -- Average
3 17865.08 54.61 74.08 -19.39 33.82 41.46 24.63 45.76 0.46 - -- PEAK
4 17865.08 45.58 54.08 -8.42 24.79 41.46 24,63 45.76 0.4 - -- Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C24 of C112




ssamranas. FCC RADIO TEST REPORT Report No. : FR4N0919H

Pol. Horizontal Vertical
mLeveI{dBqu) meeI{dBnWm)
1225 135
s 115
00 700
10.6G s (—U “ LJ AVGUNI 62 o (—U “ LJ AVG(UNN 62
~18G | ]
0 30
Av
9 115 115
10600 12080, 13560, 15040, 16520, 16000 10600 12080, 13660, 15040, 16520, 14000
Frequency (MHz) Frequency (MHz)
Ste : BOH Ste  BORH
Condition: AVG(UNTL) GE 3n ORHLS-E LEDCBAALGEN 240711 HORTZONTAL Condition: AVG(UNTL) 6E 3n DRHIS-E LEACBAALGEN 248711 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C25 of C112

FAX : 886-3-327-0855



ssamranas. FCC RADIO TEST REPORT Report No. : FR4N0919H

Pol. Horizontal Fundamental
4o Level (dBuVim)
1225
1
g L0 i il
70.0
. S
WW‘W‘“M»M
o WM»MMW‘“””‘
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CR4ALSEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6195.00 110.88 ------ ------ 9.38 34.77 14.65 35.12 0.0 1e6 241 PEAK
4o Level (dBuVim)
1225
105, 1
875
704 AVG(UNI, BE
S N (| A T Y
I
- R o
W'___,.M
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: AVG(UNLI)_6E 3m DRH13-E_LE2CB4ALBEN 248711 HORIZONTAL
+ RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6195.00 162.73 ------ ------ 89.03 3477 14.85 3517 .80 186 241 AVERAGE
TEL : 886-3-327-0868 Page Number : C26 of C112

FAX : 886-3-327-0855



ssamranas. FCC RADIO TEST REPORT Report No. : FR4N0919H

Pol. Vertical

Fundamental

1 oLevel [BuVim)

PEAK(UNI)_6E

LT

15, i

17!
Peak Blank

1000 2240, 3480, AT20.
Frequency (MHz)

Site + B3CH22-HY

Condition: PEAK(UNII)_6E 3m DRHIS-E_LE2CA4ALBEN 24711 VERTICAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m B dBV dB/m  dB B B
1 6195.80 188.72 ------ ------ 95.82 34,77 14.85 35.12 0.88 384 186 PEAK

1 oLevel [BuVim)

1225

=
=

875

e 1 Y

” I

1.
Avg Blank

1000 2240, 3480, AT20.
Frequency (MHz)

Site : B3CH22-HY
Condition: AVG(UNII)_6E 3m DRH13-E_LE2CG4ALBEN_248711 VERTICAL
+ RB:1060.080kHz VB:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m B dBV dB/m  dB B B
1 6195.80 181.83 ------ ------ 88.13 34.77 14,85 3517 0.00 384 186 AVERAGE

TEL : 886-3-327-0868 Page Number 1 C27 of C112
FAX : 886-3-327-0855



ssamranas. FCC RADIO TEST REPORT Report No. : FR4N0919H

Pol. Horizontal Vertical

1 oLevel [BuVim) 1 oLevel[dBuVim)

g 1 U bt gy 1 ) U s

R I PR
30 L b A %0 B ettt
Peak 15 15
AVQ 7200 13760, 20320, 26880, 33440, 40000 7200 13760, 20320, 26880, 33440, 40000
Frequency (MHz) Frequency (MHz)
Site © @3CH22-HY Site © @3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL Condition: PEAK(UNTI)_6E 3m DRH1-E_LE2CA4A1BEN_240711 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 123%0.08 51.84 74.00 -22.16 32.26 39.98 20.23 41.12 0.49 - -- PEAK 1 123%.08 52.61 74.00 -20.39 33.83 39.98 20.23 41.12 0.4 - -- PEAK
2 123%8.08 41.67 54.00 -12.33 22.89 39.98 20.23 4112 0.49 - -- Average 1 123%.08 4176 54.00 -12.30 22.12 39.98 20.23 41.12 0.4 - -- Average
3 18585.00 3B.52 74.8@ -35.48 51.44 37.93 25.14 66.45 -9.54 - -- PEAK 3 18585.00 38.74 74.8@ -35.26 51.66 37.93 25.14 66.45 -9.54 - -- PEAK
TEL : 886-3-327-0868 Page Number : C28 of C112

FAX : 886-3-327-0855
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Pol. Horizontal Vertical
mLeveI{dBqu) meeI{dBnWm)
1225 135
s 115
00 700
10.6G s (—U “ LJ AVGUNI 62 o (—U “ LJ AVG(UNN 62
~18G Ry S ~) T T T —
%0 30
Av
9 115 115
10600 12080, 13560, 15040, 16520, 16000 10600 12080, 13660, 15040, 16520, 14000
Frequency (MHz) Frequency (MHz)
Ste : BOH Ste  BORH
Condition: AVG(UNTL) GE 3n ORHLS-E LEDCBAALGEN 240711 HORTZONTAL Condition: AVG(UNTL) 6E 3n DRHIS-E LEACBAALGEN 248711 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C29 of C112

FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
4o Level (dBuVim)
1225
1
iy L0 i o
70.0
% WW‘“WWM/ e
e ",.MM
3,
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CR4ALSEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6415.00 169.17 ------ ------ 94,19 35.83 14.36 35.21 0.08 180 246 PEAK
4o Level (dBuVim)
1225
105, 1
875
70.0
L T ]
e
- ﬂ_'_,_wm-"“‘\,_/—"—“_"
W—""_‘_’V
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: AVG(UNLI)_6E 3m DRH13-E_LE2CB4ALBEN 248711 HORIZONTAL
+ RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6415.00 162,23 ------ ------ §7.25 35.83 14.36 35.21 0.80 1@ 246 AVERAGE
TEL : 886-3-327-0868 Page Number : C30 of C112

FAX : 886-3-327-0855
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Pol. Vertical Fundamental
4o Level (dBuVim)
1225
1
EAKIUNI)_6E
iy L0 i -
70.0
52, '/ ot
oo TR
bt
it
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CO4ALSEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6415.00 167.19 ------ ------ 92.21 35.83 14.36 35.21 0.8 270 262 PEAK
4o Level (dBuVim)
1225
875
70.0
L T I ]
e
. _"_”_,w,—'—"'_"'—\\._'_.ﬂ'—‘”“
_ﬂmﬂ-w‘v—""“-d
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CB4ALBEN 248711 VERTICAL
+ RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6415.00 100.84 ------ ------ 85.86 35.83 14.36 35.21 0.8 278 262 AVERAGE
TEL : 886-3-327-0868 Page Number : C31 of C112

FAX : 886-3-327-0855
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Pol. Horizontal Vertical
1o Level [dBuVim) 1o Level [dBuvim)
1225 1225

g 1] I [ b g 1 U rhonisg

1 O [ s B 1 A I
D ook M g P——_—— M
a6 ) WWWWW 2k L Al WWWWW
Peak
115 115
Avg
200 13760, 20320, 26880. 33440, 40000 700 13760, 2030, 26880. 33440, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL Condition: PEAK(UNTI)_6E 3m DRH18-E_LE2CB4A1BEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 12830.08 52.98 §8.20 -35.22 31.9% 41.10 20.60 41.21 0.53 - -- PEAK 1 12830.08 52.89 §8.20 -35.31 31.87 41.10 20.60 41.21 @.53 - -- PEAK
2 19245.08 36.74 74.00 -37.26 48.39 37.72 15.60 65.45 -9.54 - -- PEAK 1 19245.08 37.73 74.00 -36.27 49.38 37.72 15.60 65.45 -9.54 - -- PEAK
TEL : 886-3-327-0868 Page Number : C32 of C112

FAX : 886-3-327-0855
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Pol. Horizontal Vertical
mLeveI{dBqu) meeI{dBnWm)
1225 135
s 115
00 700
10.6G s (—U “ LJ AVGUNI 62 o (—U “ LJ AVG(UNN 62
~18G R — R e e I — S
%0 30
Av
9 115 115
10600 12080, 13560, 15040, 16520, 16000 10600 12080, 13660, 15040, 16520, 14000
Frequency (MHz) Frequency (MHz)
Ste : BOH Ste  BORH
Condition: AVG(UNTL) GE 3n ORHLS-E LEDCBAALGEN 240711 HORTZONTAL Condition: AVG(UNTL) 6E 3n DRHIS-E LEACBAALGEN 248711 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C33 of C112

FAX : 886-3-327-0855
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Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE40_CH3_Full RU_5965MHz

ANT 4+3
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
- s PEAKIUNI)_6E
! I R |
0.0 70.0
52.5 52.5
%0 Bt
175 175
Peak
5826 5853, 5881, 5909, 5937, 5965 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : BICH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CA4A1BEN_248711 HORIZONTAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CR4ALSEN 240711 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 5923.28 75.91 B88.20 -12.29 63.45 3370 13.79 35.03 Q.08 160 242 PEAK 1 5965.00 168.17 ------ ------ 95.60 33.76 13.86 35.@5 0.8 1@ 242 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
700 4 700 AVG(UNI_6E
350 350
175 175
Avg
5826 5853, 5881, 5909, 5937, 5965 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : BICH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRH1S-E_LE2CA4ALBEN 240711 HORIZONTAL Condition: AVG(UNIT)_6E 3m DRH13-E_LE2(B4ALBEN 248711 HORIZONTAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 5923.84 65.41 68.20 -2.79 5.95 3379 13.79 35.83 Q.08 160 242 AVERAGE 1 5965.00 99.86 ------ ------ 86.54 33.72 13.84 35.84 0.80 160 242 AVERAGE
TEL : 886-3-327-0868 Page Number : C34 of C112

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919H

7
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_Full RU_5965MHz
ANT 4+3
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
- s PEAKIUNI)_6E
0.0 70.0
52.5 52.5
4 P PR Lot
175 175
Peak
5826 5853, 5881, 5909, 5937, 5965 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : BICH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CA4ALBEN_248711 VERTICAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CO4ALSEN 240711 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 5924.68 72.89 B88.20 -15.31 60.43 3370 13.79 35.03 Q.08 160 245 PEAK 1 5965.00 164,99 ------ ------ 92.45 3373 13.85 35.84 0.80 1@ 245 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 g
87.5 875
00 700 AVG(UNI)_§E
350 350,
175 175
Avg
5826 5853, 5881, 5909, 5937, 5965 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : BICH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRH18-E_LE2CA4ALBEN 240711 VERTICAL Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CB4ALBEN 246711 VERTICAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 592426 62.69 68.20 -5.51 50.23 3379 13.79 35.83 Q.08 160 245 AVERAGE 1 5965.00 97.85 ------ ------ 85.31 33.73 13.85 35.84 0.80 16@ 245 AVERAGE
TEL : 886-3-327-0868 Page Number : C35 of C112
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Pol. Horizontal Vertical
ynLevel dBuVim) . ynLevel dBuVim)
1225 1225
B7.5i 875
"M T [ e iy L1 A [ el
UL L IR LU i I
“nww WWWWWW “HM MWMWWM
Peak 175 175
Avg 7200 13760. mlmi'remlency P 33440 40000 7200 13760. mi'remlency P 33440 40000

Site + B3CH22-HY
Condition: PEAK(UNLI)_6E 3m DRH18-E_LE2C4ALBEN 248711 HORIZONTAL

MHz dBuv/m dBuv/m  dB dBuw dB/m dB dB B cm  deg

1 11938.08 51.36 74.00 -22.64 32.84 39.86 19.85 40.84 @.45 - -- Peak
2 11938.00 42.35 54.00 -11.65 23.83 39.86 19.85 40.84 @.45 - -~ Average
3 17895.08 55.80 74.00 -19.80 34.60 41.58 24.66 45.70 0.46 - -~ PEAK
4 17895.08 45.97 54.80 -8.83 24.97 41.58 24.66 45.70 0.4 - -- Average

Site + B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIG-E_LE2CG4AIBEN 248711 VERTICAL

MHz dBuv/m dBuv/m  d8 dBwv dB/m dB 0B B om  deg

1 11930.08 51.46 74.08 -22.54 32.94 39.86 19.85 40.84 8.45 - -- PEAK
2 11930.00 42.43 54.00 -11.57 23.91 39.86 19.85 40.84 @0.45 - -- Average
3 17895.08 56.20 74.08 -17.80 35.20 41.58 24.66 45.70 0.4 - -- PEAK
4 17895.08 47.16 54.08 -6.84 26,16 41.58 24.66 45.70 0.4 - -- Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C36 of C112
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Pol. Horizontal Vertical
mLeveI{dBqu) meeI{dBnWm)
1225 135
s 115
00 700
10.6G s (—U “ LJ AVGUNI 62 o (—U “ LJ AVG(UNN 62
~18G [ — e I S R
0 30
Av
9 115 115
10600 12080, 13560, 15040, 16520, 16000 10600 12080, 13660, 15040, 16520, 14000
Frequency (MHz) Frequency (MHz)
Ste : BOH Ste  BORH
Condition: AVG(UNTL) GE 3n ORHLS-E LEDCBAALGEN 240711 HORTZONTAL Condition: AVG(UNTL) 6E 3n DRHIS-E LEACBAALGEN 248711 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C37 of C112

FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
4o Level (dBuVim)
1225
1
g 10 i il
700 [ l
. b
WWM
3,
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CR4ALSEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6205.00 168.58 ------ ------ 94.80 34.85 14.66 35.13 0.00 o0 247 PEAK
4o Level (dBuVim)
1225
875
704 AVGUNI, BE
0 o A O
. _“_,__,,,,..-w""_"_\f'_"'J —
Wv—""’"_'-ﬂ
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: AVG(UNLI)_6E 3m DRH13-E_LE2CB4ALBEN 248711 HORIZONTAL
+ RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6205.00 100.92 ------ ------ §7.14 3485 14.86 35.13 0.80 1@ 247 AVERAGE
TEL : 886-3-327-0868 Page Number : C38 of C112

FAX : 886-3-327-0855
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Pol. Vertical Fundamental
4o Level (dBuVim)
1225
1
105
g 10 1 i il
700 ( \
—
I I
350w
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CO4ALSEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6205.00 168.34 ------ ------ 94,61 34.81 14.65 35.13 0.0 384 190 PEAK
4o Level (dBuVim)
1225
105
10 T
875
704 AVGUNI, BE
L T I ] j)\\__,,
. M_'_._.,,_..—w""'"'_'—\.._/‘_""_
W"”“”
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CB4ALBEN 248711 VERTICAL
+ RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6205.00 99.86 ------ ------ 86.08 34.85 14.86 35.13 .80  3B4  19@ AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C39 of C11
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Pol. Horizontal Vertical

1 oLevel [BuVim) 1 oLevel[dBuVim)

g 1 | o g 1] [ ] U e

 E—

5
L 525 ,
] TR - " g
Peak 15 15
AVQ 7200 13760, 20320, 26880, 33440, 40000 7200 13760, 20320, 26880, 33440, 40000
Frequency (MHz) Frequency (MHz)
Site © @3CH22-HY Site © @3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL Condition: PEAK(UNTI)_6E 3m DRH1-E_LE2CA4A1BEN_240711 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 12410.08 52.26 74.00 -20.74 32.63 48.02 20.25 41.13 0.49 - -- PEAK 1 124l0.08 52.14 74.00 -21.86 32.51 48.02 20.25 41.13 0.49 - -- PEAK
2 12410.08 41.54 54.00 -12.46 21.91 48.02 20.25 41.13 0.49 - -- Average 1 12410.08 4153 54.00 -12.47 21.9% 48.02 20.25 41.13 0.49 - -- Average
3 18615.00 37.87 74.8@ -36.13 58.74 37.99 25.16 66.39 -9.54 - -- PEAK 3 18615.00 46.01 74.8@ -33.99 52.88 37.99 25.16 66.39 -9.54 - -- PEAK
TEL : 886-3-327-0868 Page Number : C40 of C112

FAX : 886-3-327-0855
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Pol. Horizontal Vertical
mLeveI{dBqu) meeI{dBnWm)
1225 135
s 115
00 700
10.6G s (—U “ LJ AVGUNI 62 o (—U “ LJ AVG(UNN 62
~18G R e e e VU S S
0 30
Av
9 115 115
10600 12080, 13560, 15040, 16520, 16000 10600 12080, 13660, 15040, 16520, 14000
Frequency (MHz) Frequency (MHz)
Ste : BOH Ste  BORH
Condition: AVG(UNTL) GE 3n ORHLS-E LEDCBAALGEN 240711 HORTZONTAL Condition: AVG(UNTL) 6E 3n DRHIS-E LEACBAALGEN 248711 VERTICAL
TEL : 886-3-327-0868 Page Number : C41 of C112

FAX : 886-3-327-0855
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Pol.

Horizontal Fundamental

1 oLevel [BuVim)

I L O

17!
Peak Blank

1000 2240, 3480, AT20.
Frequency (MHz)

Site + B3CH22-HY

Condition: PEAK(UNII)_6E 3m DRH1S-E_LE2CA4ALBEN 246711 HORIZONTAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  dB dBWV dB/m B dB  dB
1 6405.80 187.97 ------ ------ 93.82 35.80 14.35 35.20 0.08 180 244 PEAK

1 oLevel [BuVim)

1225

=
=

875

70.0

- L= T

1.
Avg Blank

1000 2240, 3480, AT20.
Frequency (MHz)

Site : B3CH22-HY
Condition: AVG(UNII)_6E 3m DRH13-E_LE2CA4ALBEN_248711 HORIZONTAL
+ RB:1060.080kHz VB:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  dB dBWV dB/m B dB  dB
1 6405.00 100,27 ------ ------ 85.32 35.88 14.35 35.20 0.00 100 244 AVERAGE

TEL : 886-3-327-0868 Page Number 1 C42 of C112
FAX : 886-3-327-0855
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Pol. Vertical Fundamental
4o Level (dBuVim)
1225
105 !
g L0 i il
70.0
5 WMM"“M / -
et
B e
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CO4ALSEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6405.00 164,12 ------ ------ 89.15 35.81 14.36 35.20 0.80 36@ 261 PEAK
4o Level (dBuVim)
1225
105 3
875
70.0
LI T LT
-
. M___ﬁ_,,_.—-"'“"'_\_,_;—'_"‘"
_‘,-\m-r\m-,’_'——’
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CB4ALBEN 248711 VERTICAL
+ RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6405.00 97.49 ------ ----- 82.52 35.81 14.36 35.28 0.80 300 261 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C43 of C112

FAX : 886-3-327-0855



ssamranas. FCC RADIO TEST REPORT Report No. : FR4N0919H

Pol. Horizontal Vertical
1o Level [dBuVim) 1o Level [dBuvim)
1225 1225

g 1] I [ b g 1 U rhonisg

st Py
- %‘WWW« sy b - 2 WWMMWMM
Peak
115 115
Avg
200 13760, 20320, 26880. 33440, 40000 700 13760, 20300, 26880. 33440, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL Condition: PEAK(UNTI)_6E 3m DRH18-E_LE2CB4A1BEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 12818.08 53.23 §8.20 -34.97 32.22 41.10 20.58 41.206 0.53 - -- PEAK 1 128l0.08 53.94 §8.20 -34.26 32.93 41.10 20.58 41.20 0.53 - -- PEAK
2 19215.08 39.75 74.00 -34.25 51.34 37.84 15.60 65.49 -9.54 - -- PEAK 1 19215.08 38.68 74.0@ -35.92 49.67 37.84 15.60 65.49 -9.54 - -- PEAK
TEL : 886-3-327-0868 Page Number : C44 of C112

FAX : 886-3-327-0855
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Pol. Horizontal Vertical
mLeveI{dBqu) meeI{dBnWm)
1225 135
s 115
00 700
10.6G s (—U “ LJ AVGUNI 62 o (—U “ LJ AVG(UNN 62
~18G N R e I P S S R E—
0 30
Av
9 115 115
10600 12080, 13560, 15040, 16520, 16000 10600 12080, 13660, 15040, 16520, 14000
Frequency (MHz) Frequency (MHz)
Ste : BOH Ste  BORH
Condition: AVG(UNTL) GE 3n ORHLS-E LEDCBAALGEN 240711 HORTZONTAL Condition: AVG(UNTL) 6E 3n DRHIS-E LEACBAALGEN 248711 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C45 of C112

FAX : 886-3-327-0855
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10
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_Full RU_5985MHz
ANT 4+3
Pol. Horizontal Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
- s PEAKIUNI)_6E
: AN R |
0.0 70,
52.5 52.5 ST
350 350
175 175
Peak
5826 5857, 5889, 5021, 5953, 5085 1000 2240, 3480, AT20, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : BICH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH13-E_LE2CR4ALBEN 248711 HORIZONTAL Condition: PEAK(UNII)_GE 3m DRH13-E_LE2CA4AIBEN 240711 HORTZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 591172 75.06 88.20 -13.14 62.61 3370 13.78 35.03 .8 117 241 PEAK 1 5955.00 106.81 ------ ------ 93.42 3377 13.87 35.85 0.8 117 241 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 ]
87.5 875
700 4 700 AVG(UNI)_6E
N L UTL T Tl
350 350,
175 175
Avg
5826 5857, 9, 5021, 5953, 5085 1000 2240, 3480, AT20, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : BICH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRHIB-E_LE2CB4ALSEN 240711 HORIZONTAL Condition: AVG(UNII)_GE 3m DRH18-E_LE2CP4ALBEN_248711 HORIZONTAL
: RBH:1000.000kHz VBW:1.500kHz SWT:Auto + RBH:1000.000kHz VBH:1.500kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 592372 65.76 68.20 -2.44 53.38 3379 13.79 35.83 0.8 117 241 AVERAGE 1 5985.80 95.92 ------ ------ 83.37 3374 13.85 35.84 .80 117 241 AVERAGE
TEL : 886-3-327-0868 Page Number : C46 of C112
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10
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_Full RU_5985MHz
ANT 4+3
Pol. Vertical Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 ]
- s PEAKIUNI)_6E
0.0 70,
52.5 52.5
350 350
175 175
Peak
5826 5857, 9, 5021, 5953, 5085 1000 2240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : BICH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH13-E_LEQCR4ALBEN 248711 VERTICAL Condition: PEAK(UNII)_6E 3m DRH18-E_LE2CA4ALBEN 240711 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 592484 72.27 88.20 -15.93 59.81 3370 13.79 35.83 Q.08 160 252 PEAK 1 595.00 163.44 ------ ------ 99.87 33.76 13.86 35.@5 0.80 1@ 252 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5 875
04 4 700 AVG(UNI)_§E
| I M |
52.5 52.5
350 350
175 175
Avg
5826 5857, 5889, 5021, 5953, 5085 1000 2240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : BICH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRHIB-E_LE2CB4ALSEN 240711 VERTICAL Condition: AVG(UNII)_6E 3m DRH1S-E_LEQCA4ALBEN 248711 VERTICAL
: RBH:1000.000kHz VBW:1.500kHz SWT:Auto + RBH:1000.000kHz VBH:1.500kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 592148 63.55 68.20 -4.65 51.09 3379 13.79 35.83 Q.08 160 252 AVERAGE 1 5985.00 94,18 ------ ------ 81.63 33.74 13.85 35.84 0.80 16@ 252 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C47 of C112

FAX : 886-3-327-0855
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Pol. Horizontal Vertical
g Level (dBuVim) g Level (dBuVim)
1225 1225
1050 1050
815 815
LT L | ot T | s
700 700!
LI L] [ s AU LU R I I
e ™ L amsnin i [
2l LSyt i wibem A MMMM“WW
Peak 175 175
Avg 1200 13760, 20320, 33440, 40000 7200 13760, 20320, 26880 33440, 40000
Frequency (MHz) Frequency (MHz)
Site © @3CH22-HY Site © @3CH22-HY
Condition: PEAK(UNLI)_6E 3m DRH1B-E_LE2C@4ALBEN_24711 HORIZONTAL Condition: PEAK(UNLI)_6E 3m DRH1G-E_LE2CB4AI8EN_248711 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuv/m B dBuw/ dB/m B B B m deg

1 11978.08 51.47 74.88 -22.53 32.83 39.18 19.88 40.87 @.45 - -- PEAK
2 11978.08 41.53 54.80 -12.47 22,89 39.18 19.88 48.87 @.45 - -- Average
3 1795588 55.28 74.00 -18.72 34.68 41.62 24.70 45.53 0.4 - -~ PEAK
4 17955.08 45.99 54.60 -8.10 24.70 41.62 24.70 45.53 0.4 - -~ Average

MHz dBuV/m dBuv/m  dB dBu dB/m B B dB  m deg

1 11970.08 52.13 74.08 -21.87 33.49 39.18 19.88 40.87 .45 - -- PEAK
2 1197008 41.60 54.08 -12.31 23.65 39.18 19.88 48.87 @.45 - -- Average
3 17955.08 55.37 74.08 -18.63 34.17 41.62 24.70 45.58 0.46 - -- PEAK
4 17955.08 45.97 54.08 -8.03 24.77 41.62 24.70 45.58 0.4 - -- Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Horizontal Vertical
mLeveI{dBqu) meeI{dBnWm)
1225 135
s 115
00 700
10.6G s (—U “ LJ AVGUNI 62 o (—U “ LJ AVG(UNN 62
~18G R e e T B SR
0 30
Av
9 115 115
10600 12080, 13560, 15040, 16520, 16000 10600 12080, 13660, 15040, 16520, 14000
Frequency (MHz) Frequency (MHz)
Ste : BOH Ste  BORH
Condition: AVG(UNTL) GE 3n ORHLS-E LEDCBAALGEN 240711 HORTZONTAL Condition: AVG(UNTL) 6E 3n DRHIS-E LEACBAALGEN 248711 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C49 of C112

FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
4o Level (dBuVim)
1225
105 1
g 10 1 i il
70.0 \
y | N
it 4
WMMMM
o
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CR4ALSEN 240711 HORIZONTAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6225.00 165.15 ------ ------ 91.28 3492 14.68 35.13 0.0 180 245 PEAK
4o Level (dBuVim)
1225
105 ]
875
704 / \ AVG(UN, B
L T ]
- _,.,.-——'—’”‘\_/f
'_‘N_.-a\a—a—'"ﬂ
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: AVG(UNLI)_6E 3m DRH13-E_LE2CB4ALBEN 248711 HORIZONTAL
+ RBK:1060.080kHz VB:1.560kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6225.00 97.98 ------ ------ 84.15 34.89 14.87 35.13 .80 160 245 AVERAGE
TEL : 886-3-327-0868 Page Number : C50 of C112

FAX : 886-3-327-0855
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Pol. Vertical Fundamental
4o Level (dBuVim)
1225
105 .
iy L0 R i T
700 / \
521 N \NM
" e gt
30 copi !
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CO4ALSEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6225.00 163.47 ------ ------ 89.64 34.89 14.87 35.13 0.8 460 187 PEAK
4o Level (dBuVim)
1225
10! ]
875
704 )\ AVG(UN, B
N N (VAN
]
36 M”'__\
'w_.-u—u—l-*"'_"-’
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CB4ALBEN 248711 VERTICAL
+ RBH:1060.000kHz VBM:1.580kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6225.00 96.39 ------ ------ 82.56 34.89 14.87 35.13 0.80 460 187 AVERAGE
TEL : 886-3-327-0868 Page Number : C51 of C112

FAX : 886-3-327-0855
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Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
815 875
LT L] | o LT L L] U e
70.0, 700
i 1 I N L I
L s e 525
3 et 3 [
3540 LW\,MW‘“" for M prren ] 350 Pt g o v o
Peak 15 15
AVQ 7200 13760, 20320, 26880, 33440, 40000 7200 13760, 20320, 26880, 33440, 40000
Frequency (MHz) Frequency (MHz)
Site © @3CH22-HY Site © @3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL Condition: PEAK(UNTI)_6E 3m DRH1-E_LE2CA4A1BEN_240711 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg

1 12450.08 52.53 74.00 -21.47 32.8] 48.10 20.286 41.15 0.49  -- -- PEAK
2 12450.08 42.58 54.00 -11.42 22.86 48.10 20.28 41.15 0.49 - -- Average
3 18675.08 39.80 74.0@ -34.20 52.57 37.85 19.20 66.28 -9.54  -- -- PEAK

Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg

1 12450.08 51.99 74.00 -22.01 32.27 48.10 20.286 41.15 @.49  -- -- PEAK
1 12450.08 42.39 54.08 -11.61 22.67 40.10 20.286 41.15 8.49  -- -- Average
3 18675.08 39.40 74.08 -34.60 52.17 37.85 25.20 66.28 -9.54  -- -- PEAK

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C52 of C112




ssamranas. FCC RADIO TEST REPORT Report No. : FR4N0919H

Pol. Horizontal Vertical
mLeveI{dBqu) meeI{dBnWm)
1225 135
s 115
00 700
10.6G s (—U “ LJ AVGUNI 62 o (—U “ LJ AVG(UNN 62
~1 SG [ B LS B ] . N —
0 30
Av
9 115 115
10600 12080, 13560, 15040, 16520, 16000 10600 12080, 13660, 15040, 16520, 14000
Frequency (MHz) Frequency (MHz)
Ste : BOH Ste  BORH
Condition: AVG(UNTL) GE 3n ORHLS-E LEDCBAALGEN 240711 HORTZONTAL Condition: AVG(UNTL) 6E 3n DRHIS-E LEACBAALGEN 248711 VERTICAL
TEL : 886-3-327-0868 Page Number : C53 of C112

FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
4o Level (dBuVim)
1225
105 1
g L0 i -
70.0 /
52 m»«mww”'j
hatvbipira!
W-«W
3, bt
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CR4ALSEN 240711 HORIZONTAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6385.00 165.32 ------ ------ 99.56 35.78 14.31 35.19 0.0 160 245 PEAK
4o Level (dBuVim)
1225
10! i
875
704 / L\m
N I o e Y
. ”_“_“,._ﬂ_“‘_.‘"\.‘/
WM
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: AVG(UNLI)_6E 3m DRH13-E_LE2CB4ALBEN 248711 HORIZONTAL
+ RBK:1060.080kHz VB:1.560kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6385.00 96.91 ------ ------ 81.99 35.78 14.34 35.28 0.80 1@ 245 AVERAGE
TEL : 886-3-327-0868 Page Number : C54 of C112

FAX : 886-3-327-0855
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Pol. Vertical Fundamental
4o Level (dBuVim)
1225
105, 1
g 10 1 i e
700 ‘f/ \
MWMM
3,
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CO4ALSEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6385.00 162.27 ------ ------ §7.54 35.63 14.29 35.19 0.80 315 263 PEAK
4o Level (dBuVim)
1225
10! ’
875
70.0 /
B N (| Y
- S g
W‘"’"”«’
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CB4ALBEN 248711 VERTICAL
+ RBH:1060.000kHz VBM:1.580kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6385.80 95.32 ------ ------ 89.50 35.76 14.31 35.19 .80 315 263 AVERAGE
TEL : 886-3-327-0868 Page Number : C55 of C112
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Pol. Horizontal Vertical
1o Level [dBuVim) 1o Level [dBuvim)
1225 1225

 E—

g 1] I [ b ST 0 U rhonisg

eyt L
2 rsieysnt 2 it
1 g s 5 0 i ingmp i S
Peak
115 115
Avg
200 13760, 20320, 26880. 33440, 40000 700 13760, 2030, 26880. 33440, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL Condition: PEAK(UNTI)_6E 3m DRH18-E_LE2CB4A1BEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 12778.08 53.51 §8.20 -34.69 32.60 41.04 20.55 41.20 0.52 - -- PEAK 1 12770.08 53.57 §8.20 -34.63 32.66 41.84 20.55 41.28 0.52 - -- PEAK
2 19155.08 38.64 74.0@ -35.36 50.89 38.88 25.55 65.54 -9.54 - -- PEAK 1 19155.08 38.55 74.0@ -35.45 50.8@ 38.88 25.55 65.54 -9.54 - -- PEAK
TEL : 886-3-327-0868 Page Number : C56 of C112

FAX : 886-3-327-0855
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Pol. Horizontal Vertical
mLeveI{dBqu) meeI{dBnWm)
1225 135
s 115
00 700
10.6G s (—U “ LJ AVGUNI 62 o (—U “ LJ AVG(UNN 62
~18G R R e e RN St S S R
0 30
Av
9 115 115
10600 12080, 13560, 15040, 16520, 16000 10600 12080, 13660, 15040, 16520, 14000
Frequency (MHz) Frequency (MHz)
Ste : BOH Ste  BORH
Condition: AVG(UNTL) GE 3n ORHLS-E LEDCBAALGEN 240711 HORTZONTAL Condition: AVG(UNTL) 6E 3n DRHIS-E LEACBAALGEN 248711 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C57 of C112

FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
4o Level (dBuVim)
1225
1
105, |
PESKIUNI)_6E
iy L0 R i -
70.0 /
2 IR IS "’Wj e
M“‘"“'MW
350t
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CR4ALSEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6535.00 109.89 ------ ------ 93.72 36.17 1450 35.30 0.8 14 242 PEAK
4o Level (dBuVim)
1225
105, 1
875
70.0
L T ] .
- _ﬂ_._/wﬂr—,—#
W—M
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: AVG(UNLI)_6E 3m DRH13-E_LE2CB4ALBEN 248711 HORIZONTAL
+ RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6535.00 162.44 ------ ------ 87.67 36.17 14.58 35.38 .80 114 242 AVERAGE
TEL : 886-3-327-0868 Page Number : C58 of C112

FAX : 886-3-327-0855
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Pol. Vertical

Fundamental

Peak Blank

1 oLevel [BuVim)

s PEQK(UNI)_6E

L W

33D

1000 2240, 3480, AT20.
Frequency (MHz)

Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIS-E_LE2CA4ALBEN 24711 VERTICAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg

1 6535.00 165.21 ------ ------ 89.84 36.17 14.50 35.30 0.80 460 59 PEAK

7200

Avg Blank

1 oLevel [BuVim)

1225

=
=

875

70.0

1000 2240, 3480, AT20.
Frequency (MHz)

Site : B3CH22-HY
Condition: AVG(UNII)_6E 3m DRH13-E_LE2CG4ALBEN_248711 VERTICAL
+ RB:1060.080kHz VB:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg

1 6535.00 99.74 ------ ------ 84.37 36,17 14.58 3530 0.80 460 59 AVERAGE

7200

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Vertical
plere B
P '.’9:; HH“ u“ | U \_JUJ H p%{u"@
nsM [ — 1 MJ H Aymun 5
MW mewww mwmwwww
Peak
175
Avg
200 13760, 03, 26680, L 000
Frequency (HHz)
© @3CH22-HY

Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL Condition: PEAK(UNTI)_6E 3m DRH18-E_LE2CB4A1BEN 240711 VERTICAL

Line Margin Level Factor

Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 13670.08 53.39 §8.20 -34.81 32.49 48.92
2 1965.08 38.62 74.00 -35.38

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark

TEL : 886-3-327-0868
FAX : 886-3-327-0855

1 13670.00 52.68 88.20 -35.52 31.78 48.92 20.79 41.36 8.55 - -- PEAK
2 19685.00 38.23 74.08 -35.77 49.87 37.81 25.92 65.83 -9.54 - -- PEAK
Page Number : C60 of C112
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Pol. Horizontal Vertical
mLeveI{dBqu) meeI{dBnWm)
1225 135
s 115
00 700
10.6G s (—U “ LJ AVGUNI 62 o (—U “ LJ AVG(UNN 62
~18G R el e
0 30
Av
9 115 115
10600 12080, 13560, 15040, 16520, 16000 10600 12080, 13660, 15040, 16520, 14000
Frequency (MHz) Frequency (MHz)
Ste : BOH Ste  BORH
Condition: AVG(UNTL) GE 3n ORHLS-E LEDCBAALGEN 240711 HORTZONTAL Condition: AVG(UNTL) 6E 3n DRHIS-E LEACBAALGEN 248711 VERTICAL
TEL : 886-3-327-0868 Page Number : C61 of C112

FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
4o Level (dBuVim)
1225
1
g L0 i s
70.0
i I e "
«WWW
3,
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CR4ALSEN 240711 HORIZONTAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6695.00 106.72 ------ ------ 91.22 36.48 14.69 35.59 @0.08 160 244 PEAK
4o Level (dBuVim)
1225
105 ‘
s |
704 %M
L T ]
]
- I
W—*""‘M
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: AVG(UNLI)_6E 3m DRH13-E_LE2CB4ALBEN 248711 HORIZONTAL
+ RB:1060.080kHz VB:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6695.80 99.77 ------ ------ 84.27 36.40 14.69 35.59 .80 160 244 AVERAGE
TEL : 886-3-327-0868 Page Number : C62 of C112

FAX : 886-3-327-0855
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Pol. Vertical Fundamental
4o Level (dBuVim)
1225
105 L
g 10 i T
70.0
52, e [T
O,
3, bt
350 e
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CO4ALSEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6695.00 163.93 ------ ------ 88.43 36.40 14.69 35.59 0.80 368 264 PEAK
4o Level (dBuVim)
1225
105
10! y
875
70.0
L T ]
- _‘—v_ﬁ_“_'_,mwv-""‘-\_,—'_"-_“/ﬂ
|
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CB4ALBEN 248711 VERTICAL
+ RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6695.00 98.38 ------ ------ 82.90 36.35 14.68 35.56 0.8 300 264 AVERAGE

TEL : 886-3-327-0868

Page Number : C63 of C112
FAX : 886-3-327-0855
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Pol. Horizontal Vertical

1 oLevel [BuVim) 1 oLevel[dBuVim)

g 1 U bt gy 1 ) U s

{1 A =P ST 1 e
gl it it e
L*L e e |,-»,¢-‘ RN S pubtesine]
3501 3501
Peak 15 15
AVQ 7200 13760, 20320, 26880, 33440, 40000 7200 13760, 20320, 26880, 33440, 40000
Frequency (MHz) Frequency (MHz)
Site © @3CH22-HY Site © @3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL Condition: PEAK(UNTI)_6E 3m DRH1-E_LE2CA4A1BEN_240711 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 13398.08 53.35 74.00 -20.65 32.89 48.84 11.84 42.80 0.58 - -- PEAK 1 133%.08 52.58 74.00 -20.42 32.12 4B.84 21.84 42.00 0.58 - -- PEAK
2 13390.08 42.56 54.00 -11.44 20.10 48.84 11.84 42.80 0.58 - -- Average 1 13390.08 42.53 54.00 -11.47 22.67 40.84 21.84 42.80 0.58 - -- Average
3 20885.00 38.15 74.8@ -35.85 47.87 37.77 26.31 64.26 -9.54 - -- PEAK 3 20885.00 37.99 74.00 -36.18 47.62 37.77 26.31 64.26 -9.54 - -- PEAK
TEL : 886-3-327-0868 Page Number : C64 of C112

FAX : 886-3-327-0855
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Pol. Horizontal Vertical
mLeveI{dBqu) meeI{dBnWm)
1225 135
s 115
00 700
10.6G s (—U “ LJ AVGUNI 62 o (—U “ LJ AVG(UNN 62
~18G (IR S =] T ~
0 30
Av
9 115 115
10600 12080, 13560, 15040, 16520, 16000 10600 12080, 13660, 15040, 16520, 14000
Frequency (MHz) Frequency (MHz)
Ste : BOH Ste  BORH
Condition: AVG(UNTL) GE 3n ORHLS-E LEDCBAALGEN 240711 HORTZONTAL Condition: AVG(UNTL) 6E 3n DRHIS-E LEACBAALGEN 248711 VERTICAL
TEL : 886-3-327-0868 Page Number : C65 of C112

FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
4o Level (dBuVim)
1225
1
105, |
iy L0 i T
70.0
52! MVNM'“M LanapF ,.J
A MMW
30 ol
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CR4ALSEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6855.00 168.73 ------ ------ 93.11 36.61 14.87 35.86 @.08 180 134 PEAK
4o Level (dBuVim)
1225
105 1
)
704 %
L T ]
Y
- IS N
WJM
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: AVG(UNLI)_6E 3m DRH13-E_LE2CB4ALBEN 248711 HORIZONTAL
+ RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6855.00 161.72 ------ ------ 86.10 36.61 14.87 35.86 0.80 160 134 AVERAGE
TEL : 886-3-327-0868 Page Number : C66 of C112

FAX : 886-3-327-0855
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Pol. Vertical Fundamental
4o Level (dBuVim)
1225
105 1
PEAKUJI’ 6E
g L0 i 1
70.0
. L
T e e
35 ispta '
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CO4ALSEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6855.00 164,97 ------ ------ 89.35 36.61 14.87 35.86 0.80 329 265 PEAK
4o Level (dBuVim)
1225
105 .
875
70.0
L T ]
)
- I
W—«—“‘f
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CB4ALBEN 248711 VERTICAL
+ RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6855.80 98.28 ------ ------ 82.66 36.61 14.87 35.86 0.80 329 265 AVERAGE
TEL : 886-3-327-0868 Page Number : C67 of C112

FAX : 886-3-327-0855
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Report No. : FR4N0919H

Pol. Horizontal Vertical
1 HLmumvnn)
1225
L 1| ) i [ ol
00,
JH B O [ s
[mrr——— g S
4 fompir
Peak
115
Avg
13760. 2030, 700 13760, 2030, 26880. 33440, 40000
Frequency (MHz)
+ B3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL Condition: PEAK(UNTI)_6E 3m DRH18-E_LE2CB4A1BEN 240711 VERTICAL
Linit Read Linit Read  Ant Cable Preamp  Aux APos  TPos
Line Margin Level Factor Freq level Line Margin Level Factor Loss Factor Factor Remark

d8 dBuw dB/m
1 13718.08 54.22 83.20 -33.98 33.57 4L.28
2 20565.08 37.99 74.00 -36.81 46.37 38.81

Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg

TEL : 886-3-327-0868
FAX : 886-3-327-0855

1 13710.00 53.97 88.20 -34.23 33.32 41.20 21,9 42.45 @.61 - -- PEAK
2 20565.00 37.84 74.00 -36.16 46.22 3B.01 26.66 63.51 -9.54 - -- PEAK
Page Number : C68 of C112
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Pol. Horizontal Vertical
mLeveI{dBqu) meeI{dBnWm)
1225 135
s 115
00 700
10.6G s (—U “ LJ AVGUNI 62 o (—U “ LJ AVG(UNN 62
~18G N E— e I T
0 30
Av
9 115 115
10600 12080, 13560, 15040, 16520, 16000 10600 12080, 13660, 15040, 16520, 14000
Frequency (MHz) Frequency (MHz)
Ste : BOH Ste  BORH
Condition: AVG(UNTL) GE 3n ORHLS-E LEDCBAALGEN 240711 HORTZONTAL Condition: AVG(UNTL) 6E 3n DRHIS-E LEACBAALGEN 248711 VERTICAL
TEL : 886-3-327-0868 Page Number : C69 of C112

FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
4o Level (dBuVim)
1225
1
105 |
iy L0 R i i
70.0 {
52' bl b W/ "
MMMMMMW
3, y
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CR4ALSEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6535.00 109.48 ------ ------ 9411 36.17 1450 35.30 @.ee 114 244 PEAK
4o Level (dBuVim)
1225
105, 1
875
70.0
L T ] .
- Mmﬂ
|
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: AVG(UNLI)_6E 3m DRH13-E_LE2CB4ALBEN 248711 HORIZONTAL
+ RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6535.00 162.35 ------ ------ 86.99 36.16 14.49 35.29 .80 114 244 AVERAGE
TEL : 886-3-327-0868 Page Number : C70 of C112

FAX : 886-3-327-0855
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Pol. Vertical

Fundamental

Peak Blank

1 oLevel [BuVim)

=

(UNI_6E|

LT

1000 2240, 3480, AT20.
Frequency (MHz)

Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIS-E_LE2CA4ALBEN 24711 VERTICAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6535.00 168.69 ------ ------ 93.32 36.17 14.50 35.30 o0.@ 460 51 PEAK

7200

Remark

Avg Blank

1 oLevel [BuVim)

1225

=
=

875

70.0

- [ NP

1000 2240, 3480, AT20.
Frequency (MHz)

Site : B3CH22-HY
Condition: AVG(UNII)_6E 3m DRH13-E_LE2CG4ALBEN_248711 VERTICAL
+ RB:1060.080kHz VB:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6535.00 99.29 ------ ------ 83.93 36.16 14.49 35.29 0.00 460 51 AVERAGE

7200

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C71 of C112
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Pol. Horizontal Vertical
1o Level [dBuVim) 1o Level [dBuvim)
1225 1225

=

ST ) [ bt L1 | A [ whowle
515@_]"7 ] 1LW MJ H Ayﬂliwﬁ WUMF 1M1 MJ H Aymun 6E

it b= L.-, A
e 7 a7
30 i e s o
Peak
115 115
Avg
200 13760, 20320, 26880. 33440, 40000 7200 13760, 20300, 26880. 33440, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL Condition: PEAK(UNTI)_6E 3m DRH18-E_LE2CB4A1BEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 13@70.08 53.21 §8.20 -34.99 32.31 48.92 20.79 41.36 0.5 - -- PEAK 1 13670.08 52.99 §8.20 -35.30 32.00 48.92 20.79 41.36 0.5 - -- PEAK
2 19685.08 39.23 74.00 -34.77 50.67 37.81 15.92 65.83 -9.54 - -- PEAK 1 19685.08 38.67 74.0@ -35.33 49.51 37.81 25.90 65.83 -9.54 - -- PEAK
TEL : 886-3-327-0868 Page Number : C72 of C112

FAX : 886-3-327-0855
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Pol. Horizontal Vertical
mLeveI{dBqu) meeI{dBnWm)
1225 135
s 115
00 700
10.6G s (—U “ LJ AVGUNI 62 o (—U “ LJ AVG(UNN 62
~18G [ A R sl e =
0 30
Av
9 115 115
10600 12080, 13560, 15040, 16520, 16000 10600 12080, 13660, 15040, 16520, 14000
Frequency (MHz) Frequency (MHz)
Ste : BOH Ste  BORH
Condition: AVG(UNTL) GE 3n ORHLS-E LEDCBAALGEN 240711 HORTZONTAL Condition: AVG(UNTL) 6E 3n DRHIS-E LEACBAALGEN 248711 VERTICAL
TEL : 886-3-327-0868 Page Number : C73 of C112

FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
4o Level (dBuVim)
1225
105 ]
g 10 i N
70.0
parvirhiha
15, A WMW"’”‘”MM
350y
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CR4ALSEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6695.00 167.64 ------ ------ 92.14 36.48 14.69 35.59 @.08 lee 137 PEAK
4o Level (dBuVim)
1225
105 1
o A
704 %M
L T ]
- _'_”_.M’—“‘_,w_n—\.\\f_n.u—hw—/_‘
350 e
|
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: AVG(UNLI)_6E 3m DRH13-E_LE2CB4ALBEN 248711 HORIZONTAL
+ RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6695.00 100.62 ------ ------ 85.12 36.40 14.69 35.59 .80 16@ 137 AVERAGE
TEL : 886-3-327-0868 Page Number : C74 of C112

FAX : 886-3-327-0855
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Pol. Vertical Fundamental
4o Level (dBuVim)
1225
105 1
PEAKAJH 6E
g 10 i )
70.0
7 e RARTE
L i gt LAY
350
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CO4ALSEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6695.00 164,82 ------ ------ 89.35 36.37 14.67 35.57 0.80 368 256 PEAK
4o Level (dBuVim)
1225
105 :
- l
704 %
L T ]
]
- _'_'_‘_,,,.""‘“—"'_\_/""_“-\
| et
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CB4ALBEN 248711 VERTICAL
+ RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6695.80 98.58 ------ ------ 83.00 36.40 14.69 35.59 .80 360 256 AVERAGE
TEL : 886-3-327-0868 Page Number : C75 of C112

FAX : 886-3-327-0855
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Pol. Horizontal Vertical

1 oLevel [BuVim) 1 oLevel[dBuVim)

g 1 U bt gy 1 ) U s

A L I A 3 UL I
bt I st td®
3 s bt b
150 A 0 o o e
Peak 15 15
AVQ 7200 13760, 20320, 26880, 33440, 40000 7200 13760, 20320, 26880, 33440, 40000
Frequency (MHz) Frequency (MHz)
Site © @3CH22-HY Site © @3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL Condition: PEAK(UNTI)_6E 3m DRH1-E_LE2CA4A1BEN_240711 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 133%0.08 53.61 74.00 -20.39 33.15 48.84 21.84 42.80 0.58 - -- PEAK 1 133%.08 53.69 74.00 -20.91 32.63 48.84 21.84 42.00 0.58 - -- PEAK
2 13390.08 42.45 54.00 -11.52 22.80 48.84 11.84 42.80 0.58 - -- Average 1 133%.08 42.46 54.00 -11.54 22.60 40.84 21.84 42.00 0.58 - -- Average
3 20885.00 38.48 74.8@ -35.52 48.20 37.77 26.31 64.26 -9.54 - -- PEAK 3 20885.00 38.50 74.0@ -35.5@ 48.22 37.77 26.31 64.26 -9.54 - -- PEAK
TEL : 886-3-327-0868 Page Number : C76 of C112

FAX : 886-3-327-0855
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Pol. Horizontal Vertical
mLeveI{dBqu) meeI{dBnWm)
1225 135
s 115
00 700
10.6G s (—U “ LJ AVGUNI 62 o (—U “ LJ AVG(UNN 62
~18G [ S— T o] T R N, s —
0 30
Av
9 115 115
10600 12080, 13560, 15040, 16520, 16000 10600 12080, 13660, 15040, 16520, 14000
Frequency (MHz) Frequency (MHz)
Ste : BOH Ste  BORH
Condition: AVG(UNTL) GE 3n ORHLS-E LEDCBAALGEN 240711 HORTZONTAL Condition: AVG(UNTL) 6E 3n DRHIS-E LEACBAALGEN 248711 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C77 of C112

FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
4o Level (dBuVim)
1225
1
15 |
g 10 1 i o
70.0
. b T A ]
36 il Wm
350t
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CR4ALSEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6855.80 110.23 ------ ------ 94.60 36.62 14.88 35.87 0.0 124 135 PEAK
4o Level (dBuVim)
1225
105, 1
A
704 %&}%
L T ]
]
- IS e N
W—'M
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: AVG(UNLI)_6E 3m DRH13-E_LE2CB4ALBEN 248711 HORIZONTAL
+ RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6855.00 162.49 ------ ------ 86.87 36.61 14.87 35.86 0.80 124 135 AVERAGE
TEL : 886-3-327-0868 Page Number : C78 of C112

FAX : 886-3-327-0855
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Pol. Vertical Fundamental
4o Level (dBuVim)
1225
105 1
iy L0 i T
70.0
. .
e R R
.
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CO4ALSEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6855.00 164.46 ------ ------ 88.83 36.62 14.88 35.87 0.80 325 261 PEAK
4o Level (dBuVim)
1225
105
10! q
- |
704 %
L T ]
Y
- Mwﬂo—“—‘-\-\_\_‘j’—"—'
|
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CB4ALBEN 248711 VERTICAL
+ RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6855.80 98.21 ------ ------ 82.58 36.62 14.88 35.87 0.80 325 261 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C79 of C112
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Pol. Horizontal Vertical
1o Level [dBuVim) 1o Level [dBuvim)
1225 1225

1 A [ e AU R [ I
i > e o
el L#WZW"“ ” W 2| L%MMM“W*WMVWM‘MW M
Peak
115 115
Avg
200 13760. 20320, 26880. 33440, 40000 700 13760, 2030, 26880. 33440, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL Condition: PEAK(UNTI)_6E 3m DRH18-E_LE2CB4A1BEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 13718.08 54.17 §8.20 -34.63 33.52 41.20 21.29 42.45 Q.61 - -- PEAK 1 13710.08 53.63 §8.20 -34.57 32.98 41.20 21.29 42.45 @.61 - -- PEAK
2 20565.08 38.42 74.00 -35.58 46.80 38.81 26.66 63.51 -9.54 - -- PEAK 1 20%5.08 38.16 74.00 -35.84 46.54 38.81 26.66 63.51 -9.54 - -- PEAK
TEL : 886-3-327-0868 Page Number : C80 of C112

FAX : 886-3-327-0855
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Pol. Horizontal Vertical
mLeveI{dBqu) meeI{dBnWm)
1225 135
s 115
00 700
10.6G s (—U “ LJ AVGUNI 62 o (—U “ LJ AVG(UNN 62
~18G [ E— i ] I e —
0 30
Av
9 115 115
10600 12080, 13560, 15040, 16520, 16000 10600 12080, 13660, 15040, 16520, 14000
Frequency (MHz) Frequency (MHz)
Ste : BOH Ste  BORH
Condition: AVG(UNTL) GE 3n ORHLS-E LEDCBAALGEN 240711 HORTZONTAL Condition: AVG(UNTL) 6E 3n DRHIS-E LEACBAALGEN 248711 VERTICAL
TEL : 886-3-327-0868 Page Number : C81 of C112

FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
4o Level (dBuVim)
1225
g 10 i T
70.0 J
50 spsmab
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CR4ALSEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6565.00 106.17 ------ ------ 99.76 36.24 1453 35.36 0.08 184 253 PEAK
4o Level (dBuVim)
1225
875
70.0
L T I ]
]
. P o MW
Mﬁu—‘—”“‘-‘
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: AVG(UNLI)_6E 3m DRH13-E_LE2CB4ALBEN 248711 HORIZONTAL
+ RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6565.00 98.48 ------ ------ 83.08 36.22 14.53 35.35 .80 184 253 AVERAGE
TEL : 886-3-327-0868 Page Number : C82 of C112

FAX : 886-3-327-0855
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Pol. Vertical Fundamental
4o Level (dBuVim)
1225
PEMK(UNI)_6E
g 10 i -
70.0 }
52 PR S )/ \‘
WWWM"M
30 a1
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CO4ALSEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6565.00 163.51 ------ ------ 88.10 36.24 14.53 35.36 .80 273 273 PEAK
4o Level (dBuVim)
1225
875
70.0
L T ]
]
- B
’Mﬂ—w—l“""
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CB4ALBEN 248711 VERTICAL
+ RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6565.80 96.52 ------ ------ 81.11 36.24 14.53 35.36 .80 273 273 AVERAGE
TEL : 886-3-327-0868 Page Number : C83 of C112

FAX : 886-3-327-0855
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Pol. Horizontal Vertical
1 HL&\'&IWB!IVJIH) 1 HL&V&IWBIIVJIH)
1225 1225
875 85
I I [ b 1| ) i U rhonisg
700 00,
T L [ e T L I
525 = o 525 i W
e Ljrwmﬂ ._«WWW . L,}JWMWWMWM
Peak
115 115
Avg
200 13760. 20320, 26880. 33440, 40000 700 13760, 2030, 26880. 33440, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL Condition: PEAK(UNTI)_6E 3m DRH18-E_LE2CB4A1BEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 13130.08 54.51 §8.20 -33.69 33.49 41.10 20.84 41.48 0.56 - -- PEAK 1 13130.08 52.85 §8.20 -35.35 31.83 41.10 20.84 41.48 0.5 - -- PEAK
2 19695.08 38.22 74.00 -35.78 48.75 37.99 16.60 64.89 -9.54 - -- PEAK 1 19695.08 39.68 74.0@ -34.92 49.61 37.99 26.60 64.89 -9.54 - -- PEAK
TEL : 886-3-327-0868 Page Number : C84 of C112

FAX : 886-3-327-0855
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Pol. Horizontal Vertical
mLeveI{dBqu) meeI{dBnWm)
1225 135
s 115
00 700
10.6G s (—U “ LJ AVGUNI 62 o (—U “ LJ AVG(UNN 62
~18G N E— e I — e R
0 30
Av
9 115 115
10600 12080, 13560, 15040, 16520, 16000 10600 12080, 13660, 15040, 16520, 14000
Frequency (MHz) Frequency (MHz)
Ste : BOH Ste  BORH
Condition: AVG(UNTL) GE 3n ORHLS-E LEDCBAALGEN 240711 HORTZONTAL Condition: AVG(UNTL) 6E 3n DRHIS-E LEACBAALGEN 248711 VERTICAL
TEL : 886-3-327-0868 Page Number : C85 of C112

FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
4o Level (dBuVim)
1225
1
g 10 1 i e
700 [ \
. w/v
o gt i
peirppid!
3,
3504
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CR4ALSEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6665.00 165.98 ------ ------ 99.51 36.36 14.67 35.56 @0.08 1e@ 147 PEAK
4o Level (dBuVim)
1225
105 ]
s |
o g%&%
L T ]
p
- IS e NI
W—’M
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: AVG(UNLI)_6E 3m DRH13-E_LE2CB4ALBEN 248711 HORIZONTAL
+ RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6685.80 97.55 ------ ----- 82.88 36.36 14.67 35.56 0.80 160 147 AVERAGE
TEL : 886-3-327-0868 Page Number : C86 of C112

FAX : 886-3-327-0855
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Pol. Vertical Fundamental
4o Level (dBuVim)
1225
105 1
PEAKINI)_6E
iy L0 i )
700 { \
2 /
Lo MWMM
il
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CO4ALSEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6665.00 163.20 ------ ------ 87.72 36,38 14.68 35.58 0.80 276 277 PEAK
4o Level (dBuVim)
1225
10! ]
s |
704 %%
L T ]
(-
- e
W-""’FF‘
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CB4ALBEN 248711 VERTICAL
+ RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6665.00 95.84 ------ ------ 80.37 36.36 14.67 35.56 .80 276 277 AVERAGE
TEL : 886-3-327-0868 Page Number : C87 of C112

FAX : 886-3-327-0855
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Report No. : FR4N0919H

Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
LT L] | o LT L L] U e
70.0, 700
il L [ s A L UL I
5 i e o or ™™
o LM I Cpiantrgotun y LN;JWM A
Peak 15 15
AVQ 7200 13760, 20320, 26880, 33440, 40000 7200 13760, 20320, 26880, 33440, 40000
Frequency (MHz) Frequency (MHz)
Site © @3CH22-HY Site © @3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL Condition: PEAK(UNTI)_6E 3m DRH1-E_LE2CA4A1BEN_240711 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 13378.08 52.75 74.00 -21.25 32.18 48.92 21.63 41.9% 0.58 - -- PEAK 1 13370.08 52.62 74.00 -21.38 32.85 48.92 21.63 41.9% 0.58 - -- PEAK
2 13370.08 42.43 54.00 -11.57 21.86 48.92 21.63 41.9% 0.58 - -- Average 1 13370.08 42.42 54.00 -11.58 21.85 48.92 21.63 41.9% @.58 - -- Average
3 20855.00 37.54 74.8@ -36.46 47.39 V.71 26.29 64.31 -9.54 - -- PEAK 3 20855.00 38.92 74.0@ -35.88 48.77 37.71 26.29 64.31 -9.54 - -- PEAK
TEL : 886-3-327-0868 Page Number : C88 of C112

FAX : 886-3-327-0855
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Pol. Horizontal Vertical
mLeveI{dBqu) meeI{dBnWm)
1225 135
s 115
00 700
10.6G s (—U “ LJ AVGUNI 62 o (—U “ LJ AVG(UNN 62
~18G U S T ] N I ]
0 30
Av
9 115 115
10600 12080, 13560, 15040, 16520, 16000 10600 12080, 13660, 15040, 16520, 14000
Frequency (MHz) Frequency (MHz)
Ste : BOH Ste  BORH
Condition: AVG(UNTL) GE 3n ORHLS-E LEDCBAALGEN 240711 HORTZONTAL Condition: AVG(UNTL) 6E 3n DRHIS-E LEACBAALGEN 248711 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C89 of C112

FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
4o Level (dBuVim)
1225
105, 1
g 10 i i
70.0
. /1
Jartu iy Frienr?
I T e
3,
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CR4ALSEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6B45.00 165.71 ------ ------ 99.10 36.68 14.86 35.85 @.08 117 149 PEAK
4o Level (dBuVim)
1225
105 |
875
70.0
L T ]
W
" M,_m-—\_f._w—.,/_“
| e
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: AVG(UNLI)_6E 3m DRH13-E_LE2CB4ALBEN 248711 HORIZONTAL
+ RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6B45.00 99.02 ------ ------ 83.41 36.60 14.86 35.85 0.80 117 149 AVERAGE
TEL : 886-3-327-0868 Page Number : C90 of C112

FAX : 886-3-327-0855
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Report No. : FR4N0919H

Pol. Vertical Fundamental
4o Level (dBuVim)
1225
105 !
g L0 i is
70.0 {
52 T /
et
MWWM
350 o
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CO4ALSEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6B45.00 163.19 ------ ------ 87.57 36.60 14.86 35.84 0.80 368 288 PEAK
4o Level (dBuVim)
1225
105
1
s )
70.0
L T ]
N
- _.-'—‘-"”“N'_\"‘/'_“—
.-M""”_—'"M
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CB4ALBEN 248711 VERTICAL
+ RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6845.80 95.38 ------ ------ 79.76 36.68 14.86 35.84 0.6@ 360 280 AVERAGE

TEL : 886-3-327-0868

Page Number 1 C91 of C112
FAX : 886-3-327-0855
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Pol. Horizontal Vertical
1o Level [dBuVim) 1o Level [dBuvim)
1225 1225

_ "I
I {1 "

[
il S L vdeMMM arnl 2.}‘«'-«/»'4"‘ W‘WVV-MIW‘W o
Peak
115 115
Avg
200 13760. 20320, 26880. 33440, 40000 700 13760, 20300, 26880. 33440, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL Condition: PEAK(UNTI)_6E 3m DRH18-E_LE2CB4A1BEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 13690.08 54.83 88.20 -33.37 34.21 41.16 2128 42.43 0.61 - -- PEAK 1 13690.08 54.16 §8.20 -34.10 33.48 41.16 21.28 42.43 0.61 - -- PEAK
2 20535.08 37.78 74.00 -36.22 46.25 37.98 26.64 63.55 -9.54 - -- PEAK 1 20535.08 38.99 74.00 -35.01 47.46 37.98 26.64 63.55 -9.54 - -- PEAK
TEL : 886-3-327-0868 Page Number : C92 of C112

FAX : 886-3-327-0855
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Pol. Horizontal Vertical
mLeveI{dBqu) meeI{dBnWm)
1225 135
s 115
00 700
10.6G s (—U “ LJ AVGUNI 62 o (—U “ LJ AVG(UNN 62
~18G (N E— T e I S —
0 30
Av
9 115 115
10600 12080, 13560, 15040, 16520, 16000 10600 12080, 13660, 15040, 16520, 14000
Frequency (MHz) Frequency (MHz)
Ste : BOH Ste  BORH
Condition: AVG(UNTL) GE 3n ORHLS-E LEDCBAALGEN 240711 HORTZONTAL Condition: AVG(UNTL) 6E 3n DRHIS-E LEACBAALGEN 248711 VERTICAL
TEL : 886-3-327-0868 Page Number : C93 of C112

FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
4o Level (dBuVim)
1225
105 !
g 10 i e
70.0 \‘
\ SN
gt
36,0, MW
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CR4ALSEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6625.00 162.81 ------ ------ 86.57 36.30 14.61 35.47 0.80 1@ 142 PEAK
4o Level (dBuVim)
1225
10! '
875
70.0
L T ] B
- I
W—"—M
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: AVG(UNLI)_6E 3m DRH13-E_LE2CB4ALBEN 248711 HORIZONTAL
+ RBH:1060.000kHz VBM:1.580kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6625.00 94.93 ------ ----- 79.49 36,38 14.61 35.47 0.6@ 180 142 AVERAGE
TEL : 886-3-327-0868 Page Number : C94 of C112

FAX : 886-3-327-0855
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Pol. Vertical Fundamental
4o Level (dBuVim)
1225
105 1
g L0 i e
70.0 \
e paat’ W"“""M
3 pteapsnist=
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CO4ALSEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6625.00 161,62 ------ ------ 86.16 36.30 14.61 35.47 0.8 254 275 PEAK
4o Level (dBuVim)
1225
1
875
70.0
L T ]
SN
- I S ]
ﬁN_Mv—’—hﬂ
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CB4ALBEN 248711 VERTICAL
+ RBH:1060.000kHz VBM:1.580kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6625.80 93.31 ------ ------ 71.87 36.38 14.59 35.45 0.8 254 275 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C95 of C112

FAX : 886-3-327-0855
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Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
LT L] | o LT L L] U e
70.0, 700
ML I WL LT ] I
525 o > 525 >
180l \—f* - WWMW 80l L&MWWWW
Peak 15 15
AVQ 7200 13760, 20320, 26880, 33440, 40000 7200 13760, 20320, 26880, 33440, 40000
Frequency (MHz) Frequency (MHz)
Site © @3CH22-HY Site © @3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL Condition: PEAK(UNTI)_6E 3m DRH1-E_LE2CA4A1BEN_240711 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 13250.08 53.12 74.00 -20.88 32.44 40.%9 20.93 41.72 0.57 - -- PEAK 1 13250.08 53.77 74.00 -20.23 33.89 40.99 20.93 41.72 0.57 - -- PEAK
2 13250.08 43.13 54.00 -10.87 22.45 40.%9 20.93 4172 0.57 - -- Average 1 13250.08 43.33 54.00 -10.67 22.65 48.%9 20.93 41.72 .57 - -- Average
3 19875.00 37.67 74.8@ -36.93 47.36 37.78 26.15 64.60 -9.54 - -- PEAK 3 19875.00 37.26 74.0@ -36.74 47.55 37.78 26.15 64.60 -9.54 - -- PEAK
TEL : 886-3-327-0868 Page Number : C96 of C112

FAX : 886-3-327-0855
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Pol. Horizontal Vertical
mLeveI{dBqu) meeI{dBnWm)
1225 135
s 115
00 700
10.6G s (—U “ LJ AVGUNI 62 o (—U “ LJ AVG(UNN 62
~18G [ S— T —] I A A
0 30
Av
9 115 115
10600 12080, 13560, 15040, 16520, 16000 10600 12080, 13660, 15040, 16520, 14000
Frequency (MHz) Frequency (MHz)
Ste : BOH Ste  BORH
Condition: AVG(UNTL) GE 3n ORHLS-E LEDCBAALGEN 240711 HORTZONTAL Condition: AVG(UNTL) 6E 3n DRHIS-E LEACBAALGEN 248711 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C97 of C112

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919H

Pol. Horizontal Fundamental
4o Level (dBuVim)
1225
105, 1
g 10 i iin
70.0 \
52, o
e g
350kt ol
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CR4ALSEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6705.00 162,47 ------ ------ 86.95 36.43 14.71 35.62 0.8 1@ 142 PEAK
4o Level (dBuVim)
1225
10! ]
875
70.0
L T ] -
MM
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: AVG(UNLI)_6E 3m DRH13-E_LE2CB4ALBEN 248711 HORIZONTAL
+ RBH:1060.000kHz VBM:1.580kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6705.00 95.69 ------ ------ 89.21 36.35 14.68 35.56 0.8 16@ 142 AVERAGE
TEL : 886-3-327-0868 Page Number : C98 of C112

FAX : 886-3-327-0855



ssamranas. FCC RADIO TEST REPORT Report No. : FR4N0919H

Pol. Vertical Fundamental
4o Level (dBuVim)
1225
105 !
PEAK{BH 6E
g L0 i )
70.0 \
52,
P e
WMW
3, e
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CO4ALSEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6705.00 163.11 ------ ------ 87.61 36.40 14.69 35.59 .80 274 275 PEAK
4o Level (dBuVim)
1225
1
a7, i
70.0
L T ]
" [ e N
[ el
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CB4ALBEN 248711 VERTICAL
+ RBH:1060.000kHz VBM:1.580kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6705.00 93.44 ------ ----- 71.92 36.43 1471 35.62 0.8 274 275 AVERAGE
TEL : 886-3-327-0868 Page Number : C99 of C112

FAX : 886-3-327-0855



ssamranas. FCC RADIO TEST REPORT

Report No. : FR4N0919H

Pol. Horizontal Vertical
1 4ﬂLe\'el{llBil\mn) 1 4ﬂLtwel{llBll\”ln)
1225 1225
875 85
I I b 1| ) i U rhonisg
700 = 00, =
T L oo T el I
525 525
Ll P WM
el P R S - 2. i gttt AR W AT
Peak
115 115
Avg
200 13760. 20320, 33440, 40000 700 13760, 20300, 26880. 33440, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL Condition: PEAK(UNTI)_6E 3m DRH18-E_LE2CB4A1BEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 13418.08 53.10 §8.20 -35.10 32.66 48.84 21.86 42.84 0.58 - -- PEAK 1 13410.08 53.54 §8.20 -34.66 33.10 40.84 21.86 42.84 0.58 - -- PEAK
2 0115.08 38.30 74.00 -35.70 47.9% 37.77 16.33 64.20 -9.54 - -- PEAK 1 20115.08 38.24 74.00 -35.76 47.9 37.77 26.33 64.22 -9.54 - -- PEAK
TEL : 886-3-327-0868 Page Number : C100 of C112

FAX : 886-3-327-0855



ssamranas. FCC RADIO TEST REPORT Report No. : FR4N0919H

Pol. Horizontal Vertical
mLeveI{dBqu) meeI{dBnWm)
1225 135
s 115
00 700
10.6G s (—U “ LJ AVGUNI 62 o (—U “ LJ AVG(UNN 62
~18G (N E— B e R e I SV A
0 30
Av
9 115 115
10600 12080, 13560, 15040, 16520, 16000 10600 12080, 13660, 15040, 16520, 14000
Frequency (MHz) Frequency (MHz)
Ste : BOH Ste  BORH
Condition: AVG(UNTL) GE 3n ORHLS-E LEDCBAALGEN 240711 HORTZONTAL Condition: AVG(UNTL) 6E 3n DRHIS-E LEACBAALGEN 248711 VERTICAL
TEL : 886-3-327-0868 Page Number : C101 of C112

FAX : 886-3-327-0855



ssamranas. FCC RADIO TEST REPORT Report No. : FR4N0919H

Pol. Horizontal Fundamental
4o Level (dBuVim)
1225
105, 1
g L0 i s
70.0 Wu‘\
% L WWMWW
30 st
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CR4ALSEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6765.00 164,49 ------ ------ 88.85 36.59 14.81 35.76 0.80 168 151 PEAK
4o Level (dBuVim)
1225
10! ]
875
70.0
L T ]
- S e
'__,\,.,..\._r—r*-"""
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : B3CH22-HY
Condition: AVG(UNLI)_6E 3m DRH13-E_LE2CB4ALBEN 248711 HORIZONTAL
+ RBH:1060.000kHz VBM:1.580kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6785.00 95.58 ------ ------ 79.86 36.59 14.81 35.76 0.8 180 151 AVERAGE
TEL : 886-3-327-0868 Page Number : C102 of C112

FAX : 886-3-327-0855




ssamranas. FCC RADIO TEST REPORT

Report No. : FR4N0919H

Pol. Vertical

Fundamental

Peak Blank

1 oLevel [BuVim)

LT

PEAK(YMI)_6E

1000 2240, 3480, AT20.
Frequency (MHz)

Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHIS-E_LE2CA4ALBEN 24711 VERTICAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg

1 6765.00 161,18 ------ ------ 85.48 36.57 14.79 35.74 .80 29 278 PEAK

7200

Avg Blank

1 oLevel [BuVim)

1225

=
=

875

= .

70.0

. I e N

1000 2240, 3480, AT20.
Frequency (MHz)

Site : B3CH22-HY
Condition: AVG(UNII)_6E 3m DRH13-E_LE2CG4ALBEN_248711 VERTICAL
+ RBK:1060.080kHz VB:1.560kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 678500 93.75 ------ ------ 78.11 36.59 14.81 35.76 0.8 296 270 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C103 of C112



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919H

Pol. Horizontal Vertical

qqgLevel (dBuvim) qaglevel dBuvim)

1225 1225

L o v “ITITT L Tl

nsMw M—L M MM [LW —L M Aymun 6E

[ . o
Peak

175 175
Avg

7200 13760. 20320, 7200 13760. 20320, 40000

fremlency (MHz)

Site + B3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL

Linit Read  Ant
Freq Llevel Line Margin Level Factor

MHz dBuv/m dBuv/m B dBuv dB/m
1 13578.08 54.48 83.20 -33.72 33.92 41.88
2 29355.08 39.22 74.00 -34.78 43.10 37.98

iremlency (MHz)

Site + B3CH22-HY
Condition: PEAK(UNTI)_6E 3m DRH18-E_LE2CB4A1BEN 240711 VERTICAL

Linit Read  Ant
Freq level Line Margin Level Factor

MHz dBuv/m dBuv/m  dB  dBuv dB/m
1 13570.08 53.76 853.28 -34.44 33.20 41.88
2 20355.08 39.31 74.08 -34.69 43.19 37.98

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C104 of C112



ssamranas. FCC RADIO TEST REPORT Report No. : FR4N0919H

Pol. Horizontal Vertical
mLeveI{dBqu) meeI{dBnWm)
1225 135
s 115
00 700
10.6G s (—U “ LJ AVGUNI 62 o (—U “ LJ AVG(UNN 62
~18G R S— | I ]
0 30
Av
9 115 115
10600 12080, 13560, 15040, 16520, 16000 10600 12080, 13660, 15040, 16520, 14000
Frequency (MHz) Frequency (MHz)
Ste : BOH Ste  BORH
Condition: AVG(UNTL) GE 3n ORHLS-E LEDCBAALGEN 240711 HORTZONTAL Condition: AVG(UNTL) 6E 3n DRHIS-E LEACBAALGEN 248711 VERTICAL
TEL : 886-3-327-0868 Page Number : C105 of C112

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919H

28
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Partial RU 26/0_5955MHz
ANT 4+3
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
- s PEAKIUNI)_6E
0.0 70,
525 1 525 ———
A goriei 'Mﬂ‘l Man M iy
1 - W
175 175
Peak
5826 5851, 5871, 5903, 5929, 5055 1000 2240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : BICH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH13-E_LE2CR4ALBEN 248711 HORIZONTAL Condition: PEAK(UNII)_GE 3m DRH13-E_LE2CA4AIBEN 240711 HORTZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5877.91 50.86 B88.20 -37.34 38.45 3379 13.73 35.02 0.8 163 241 PEAK 1 5955.00 167.88 ------ ------ 94.60 33.76 13.82 35.64 0.8 183 241 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
04 700 AVG(UNI)_§E
1 b e
340 35‘(1”#//,__/\—/—/"_\/_'1
175 175
Avg
5826 5851, 5871, 5903, 5929, 5055 1000 2240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : BICH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRHIB-E_LE2CB4ALSEN 240711 HORIZONTAL Condition: AVG(UNII)_GE 3m DRH18-E_LE2CP4ALBEN_248711 HORIZONTAL
: RBH:1000.000kHz VBW:0.680kHz SWT:Auto + RBH:1000.000kHz VBI:0.680kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5923.54 40.33 68.20 -27.87 27.87 3370 13.79 35.83 0.8 163 241 AVERAGE 1 5955.00 100.44 ------ ------ 87.96 33.76 13.82 35.84 0.8 183 241 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C106 of C112



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919H

28
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Partial RU 26/0_5955MHz
ANT 4+3
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
)
1050 1050
- s PEAKIUNI)_6E
0.0 70,
525 1 525 b
T L e L e S
0 0 W
175 175
Peak
5826 5851, 5871, 5903, 5929, 5055 1000 2240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH13-E_LEQCR4ALBEN 248711 VERTICAL Condition: PEAK(UNII)_6E 3m DRH18-E_LE2CA4ALBEN 240711 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5892.21 51.35 B88.20 -36.85 38.93 3379 13.75 35.83 .08 lel 242 PEAK 1 5955.80 165.51 ------ ------ 93.83 3370 13.82 35.64 0.8 1l 242 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
00 700 AVGUNI)_GE
1 ]
30 35‘0’_//’_,_,__/?/’\-’_4
175 175
Avg
5826 5851, 5871, 5903, 5929, 5055 1000 2240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRHIB-E_LE2CB4ALSEN 240711 VERTICAL Condition: AVG(UNII)_6E 3m DRH1S-E_LEQCA4ALBEN 248711 VERTICAL
: RBH:1000.000kHz VBW:0.680kHz SWT:Auto + RBH:1000.000kHz VBI:0.680kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 592315 40.25 68.20 -27.95 27.79 3379 13.79 35.83 Q.08 161 242 AVERAGE 1 5955.80 98.70 ------ ------ 86.22 33.70 13.82 35.84 0.8 161 242 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C107 of C112



swanronas. FCC RADIO TEST REPORT

Report No. : FR4N0919H

Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Partial RU 52/37_5955MHz
ANT
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
- s PEAKIUNI)_6E
0.0 70,
1 W
T YR TN FRRNPP IR EveTgy &5
350 350
175 175
Peak
5826 5851, 5871, 5903, 5929, 5055 1000 2240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : BICH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH13-E_LE2CR4ALBEN 248711 HORIZONTAL Condition: PEAK(UNII)_GE 3m DRH13-E_LE2CA4AIBEN 240711 HORTZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5834.10 50.54 B88.20 -37.66 38.18 3370 13.67 35.01 .8 117 243 PEAK 1 5955.00 168.11 ------ ------ 95.63 33.70 13.82 35.e4 0.8 117 243 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
04 700 AVG(UNI)_§E
1 ]
340 m'\»//_/__/\_,—/—/—’\/—/
175 175
Avg
5826 5851, 5871, 5903, 5929, 5055 1000 2240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : BICH22-HY Site : B3CH22-HY

Condition: AVG_BE(UNII)_6E 3m DRHIB-E_LE2CB4ALSEN 240711 HORIZONTAL
: RBH:1000.000kHz VBW:0.750kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5923.93 41.67 68.20 -26.53 29.21 3379 13.79 35.83 0.8 117 243 AVERAGE

Condition: AVG(UNII)_GE 3m DRH18-E_LE2CP4ALBEN_248711 HORIZONTAL
+ RBH:1000.000kHz VBI:0.750kHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5955.00 100,23 ------ ------ §7.75 3370 13.82 35.84 .80 117 243 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C108 of C112



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919H

29
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Partial RU 52/37_5955MHz
ANT 4+3
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
)
1050 1050
- s PEAKIUNI)_6E
0.0 70,
1
52.5 52.5 P it
b N s bR St b et W
350 350
175 175
Peak
5826 5851, 5871, 5903, 5929, 5055 1000 2240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : BICH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH13-E_LEQCR4ALBEN 248711 VERTICAL Condition: PEAK(UNII)_6E 3m DRH18-E_LE2CA4ALBEN 240711 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5916.39 55.32 B88.20 -32.88 42.87 3370 13.78 35.03 Q.08 160 243 PEAK 1 5955.00 165.80 ------ ------ 92.52 3370 13.82 35.64 0.8 1@ 243 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
00 700 AVGUNI)_GE
! i
30 35‘0/_,/‘;’—"’_’\—/'_/
175 175
Avg
5826 5851, 5871, 5903, 5929, 5055 1000 2240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : BICH22-HY Site : B3CH22-HY

Condition: AVG_BE(UNII)_6E 3m DRHIB-E_LE2CB4ALSEN 240711 VERTICAL
: RBH:1000.000kHz VBW:0.750kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5919.51 41.95 68.20 -26.25 29.49 3379 13.79 35.83 Q.08 160 243 AVERAGE

Condition: AVG(UNII)_6E 3m DRH1S-E_LEQCA4ALBEN 248711 VERTICAL
+ RBH:1000.000kHz VBI:0.750kHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5955.00 98.46 ------ ------ 85.98 33.70 13.82 35.84 0.80 160 243 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C109 of C112



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919H

30
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Partial RU 106/53_5955MHz
ANT 4+3
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
- s PEAKIUNI)_6E
0.0 1 70,
53 WWWMMMWWWMMWW 5 W
350 350
175 175
Peak
5826 5851, 5871, 5903, 5929, 5055 1000 2240, 3480, AT20, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH13-E_LE2CR4ALBEN 248711 HORIZONTAL Condition: PEAK(UNII)_GE 3m DRH13-E_LE2CA4AIBEN 240711 HORTZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1592471 62.45 B88.20 -25.75 49.99 3370 13.79 35.03 Q.08 184 240 PEAK 1 5955.00 168.43 ------ ------ 95.95 3370 13.82 35.84 0.8 184 248 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
00 700 AVGUNI)_GE
350 350,
175 175
Avg
5826 5851, 5871, 5903, 5929, 5055 1000 2240, 3480, AT20, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRHIB-E_LE2CB4ALSEN 240711 HORIZONTAL Condition: AVG(UNII)_GE 3m DRH18-E_LE2CP4ALBEN_248711 HORIZONTAL
: RBH:1000.000kHz VBW:0.820kHz SWT:Auto + RBH:1000.000kHz VBH:0.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 592393 51.19 68.20 -17.81 38.73 3370 13.79 35.83 Q.08 164 240 AVERAGE 1 5955.00 161,26 ------ ------ 88.76 3371 13.83 35.84 0.80 184  24@ AVERAGE
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30
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Partial RU 106/53_5955MHz
ANT 4+3
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
- s PEAKIUNI)_6E
0.0 i 70, W
T Y WPV PR YNy Y PO e o 525
350 350,
175 175
Peak
5826 5851, 5871, 5903, 5929, 5055 1000 2240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : BICH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH13-E_LEQCR4ALBEN 248711 VERTICAL Condition: PEAK(UNII)_6E 3m DRH18-E_LE2CA4ALBEN 240711 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 592211 62.32 B88.20 -25.88 49.86 33.70 13.79 35.03 Q.08 160 244 PEAK 1 5955.00 168.14 ------ ------ 95.64 3371 13.83 35.64 0.80 1@ 244 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
04 700 AVG(UNI)_SE
e ]
350 350,
175 175
Avg
5826 5851, 5871, 5903, 5929, 5055 1000 2240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : BICH22-HY Site : B3CH22-HY

Condition: AVG_BE(UNII)_6E 3m DRHIB-E_LE2CB4ALSEN 240711 VERTICAL
: RBH:1000.000kHz VBW:0.820kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5924.86 49.32 68.20 -18.88 36.86 33.70 13.79 35.83 Q.08 160 244 AVERAGE

Condition: AVG(UNII)_6E 3m DRH1S-E_LEQCA4ALBEN 248711 VERTICAL
+ RBH:1000.000kHz VBH:0.820kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5955.80 99.32 ------ ------ 86.84 33.70 13.82 35.84 0.80 160 244 AVERAGE

TEL : 886-3-327-0868
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Pol. Horizontal Vertical
Level (dBuV/m) Level (dBuV/m)
. 0.
60. 60.
Qp| QP|
0, ] 0, ]
- | - |
I I
a0o—1 wo—1
1 f
2 b
. " O e 04 5 ,l s swr )
1 )\j WA st oo %W Wi 185
200 Ah A 200! "
e |
0. 10.0]
0
30 24, 18, 12, 806 1000 30 4 18, 12 806, 1000
Peak Frequency (MHz) Frequency (MHz)
site + B3CH20-HY site + B3CH20-HY
Condition: QP 3m Bilog 55606 & @8_241127 HORIZONTAL Condition: QP 3m Bilog 55686 & 88_241127 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m dB dBuv  dB/m d  d8 db am  deg Pz dBuv/m dBuv/m db dBuv  dB/m & d8 db am  deg
1 46.49 2431 40.80 -15.69 42.58 16.85 1.286 35.75 6.23 - -- Peak 1 35.82 30.48 40.0@ -9.60 43.16 21.73 1.85 35.75 @.21 185  36@ QP
2 203.63 32,19 43.5@ -11.31 49.81 15.14 2,54 35.5¢ .28 - -- Peak 2 42,61 3071 4e.0@ -9.29 47.02 18.85 1.16 35.75 @.23 160 a3
3 271,53 34.62 46.80 -11.33 47.86 19.88 2,92 35.3% .19 - -~ Peak 3 46.49 32.61 4e.08 -7.39 50.85 16.85 1.20 35.75 @.23 lee 36l QP
4 173,47 3440 46,00 -11.60 47.74 18.88 2,93 35.34 @19 - -- Peak 4 203.6] 28.97 43.50 -14.53 46,59 15.14 2,54 35.5¢ 0.20 - -- Peak
5 798.24 31.27 46.80 -14.73 31.65 28.18 4.93 33.78 0.16 - -- Peak 5 272.56 23.81 46.86 -17.19 42.13 18.91 2.93 3533 8.19 - -- Peak
6 956,35 34.33 46.80 -11.67 30.97 30.95 ©5.45 33.13 0.9 - -- Peak 6 42,85 3L.79 46.88 -14.21 40.30 22.65 3.64 34.95 0.15 - -- Peak
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Appendix D. Duty Cycle Plots

<For Radiated Spurious Emission test>

<#19>
Antenna Band Duty T(us) 1T(kHz) |VBW Setting
Cycle(%)

4+3  |802.11a 99.46 i ] 10Hz
4+3  |6GHz 802.11ax HE20 Full RU 99.31 i ; 10Hz
4+3  |6GHz 802.11ax HE20 26 RU 97.88 1615 0.62 680Hz
4+3  |6GHz 802.11ax HE20 52 RU 97.99 1460 0.68 750Hz
4+3  |6GHz 802.11ax HE20 106 RU 97.38 1300 0.77 820Hz
4+3  |6GHz 802.11ax HE40 Full RU 98.66 i ; 10Hz
4+3  |6GHz 802.11ax HESO Full RU 97.61 735 1.36 1.5kHz

MIMO <Ant. 4+3>

802.11a 6GHz 802.11ax HE20 Full RU

B e 0 e

Select Marker “ o 'I’-n L I, 51 Selact Marker
Marier = -

Al Markess Off

TEL: 886-3-327-0868 Page Number : D1 of D5
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6GHz 802.11ax HE20 26 RU 6GHz 802.11ax HE20 52 RU

5 Marker Table

Mode

o Marker

Select Marker
Marker 1

Ref Level 106.99 dBuV
Narmal
Deta (1)
Fbed
Dela Marker
Video BW 8.0 MHz (Re Deita)

S| 0 H: e
0 (100" pr) tar T

Function
Disgram

All Markers Off

Couple Markers
an

o Marker

kv Type: Povwer (RIAS[ | Select Marker
UoHEL \ hariker 3

Ref Level 106.99 dBpV
Nemmal
Defa ()

Fieed

|
|
|

Delta Marker

Video BW 8.0 MHz Span 0 Hz|fl  (Reset Deita)
ms |

haer Table
on
4

Function
Couple Markers

[

off

iCenter 5.955000000 GHz
Res BW 8 MHz

B e

Atlen 10.d8 7 Type: Pawer (RMT 2 Selec Marker
11 Fres Run

» Normal
Defta (4}
Fixed

Delta Marker
(Reset Deta)

Video B 8.0 MHz Span 0 Ha] )

Sweep 5.00 ms (1001 pis) fifarker Table.
on

Function

o Marker

Atten 1048 Select Marker

Ref Level 106.99 dByV

P, A

na

Diagram
All Markers Of

Cauple Markers
On

off

(Conter 5.965000000 GHz
Res BW 8 MHz

 Mark

0 e

Atten 20 4B B TN oW (R Select Marker
163 Fros Run

Marker Made

Nomal
Defia (4

Fieed

Video BW 8.0 MHz Span 0 Hz

)
Sweep 4.00 ms {1001 pts) Iitaricer Table
on

Funcion  Function

Couple Markers
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<#23>
Antenna Band Duty T(us) 1T(kHz) |VBW Setting
Cycle(%)

4+3  |802.11a 99.46 i ] 10Hz
4+3  |6GHz 802.11ax HE20 Full RU 99.31 i i 10Hz
4+3  |6GHz 802.11ax HE20 26 RU 97.88 1615 0.62 680Hz
4+3  |6GHz 802.11ax HE20 52 RU 97.99 1460 0.68 750Hz
4+3  |6GHz 802.11ax HE20 106 RU 97.38 1300 0.77 820Hz
4+3  |6GHz 802.11ax HE40 Full RU 98.66 i i 10Hz
4+3  |6GHz 802.11ax HESO Full RU 97.61 735 136 1.5kHz

MIMO <Ant. 4+3>

l802.11a

Lol

Select Marker
Marker 3

Video BW 8.0 MHz

+

6GHz 802.11ax HE20 Full RU

Vidao BW 8.0 MHz

£

Select Marker
Marker 3

Nermal

Defia (4

Couple Markers
on

TEL: 886-3-3
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6GHz 802.11ax HE20 26 RU 6GHz 802.11ax HE20 52 RU

5 Marker Table

Mode

o Marker

Select Marker
Marker 1

Ref Level 106.99 dBuV
Narmal
Deta (1)
Fbed
Dela Marker
Video BW 8.0 MHz (Re Deita)

S| 0 H: e
0 (100" pr) tar T

Function
Disgram

All Markers Off

Couple Markers
an

o Marker

kv Type: Povwer (RIAS[ | Select Marker
UoHEL \ hariker 3

Ref Level 106.99 dBpV
Nemmal
Defa ()

Fieed

|
|
|

Delta Marker

Video BW 8.0 MHz Span 0 Hz|fl  (Reset Deita)
ms |

haer Table
on
4

Function
Couple Markers

[

off

iCenter 5.955000000 GHz
Res BW 8 MHz

B e

Atlen 10.d8 7 Type: Pawer (RMT 2 Selec Marker
11 Fres Run

» Normal
Defta (4}
Fixed

Delta Marker
(Reset Deta)

Video B 8.0 MHz Span 0 Ha] )

Sweep 5.00 ms (1001 pis) fifarker Table.
on

Function

o Marker

Atten 1048 Select Marker

Ref Level 106.99 dByV

P, A

na

Diagram
All Markers Of

Cauple Markers
On

off

(Conter 5.965000000 GHz
Res BW 8 MHz

 Mark

0 e

Atten 20 4B B TN oW (R Select Marker
163 Fros Run

Marker Made

Nomal
Defia (4

Fieed

Video BW 8.0 MHz Span 0 Hz

)
Sweep 4.00 ms {1001 pts) Iitaricer Table
on

Funcion  Function

Couple Markers
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<For Conducted test>

Antenna Band Duty Cycle(%) T(us) Duty Factor(dB)
4+3 802.11a for Ant4 99.51 4065 0.02
4+3 802.11a for Ant3 99.51 4065 0.02
4+3 802.11ax HE20 Full RU for Ant4 99.45 2884 0.02
4+3 802.11ax HE20 Full RU for Ant3 99.31 2880 0.03
4+3 802.11ax HE20 26RUO for Ant4 98.24 1622 0.08
4+3 802.11ax HE20 26RUO for Ant3 98.24 1621 0.08
4+3 802.11ax HE20 52RU37 for Ant4 97.99 1462 0.09
4+3 802.11ax HE20 52RU37 for Ant3 97.99 1461 0.09
4+3 802.11ax HE20 106RU53 for Ant4 97.75 1303 0.10
4+3 802.11ax HE20 106RU53 for Ant3 97.75 1304 0.10
4+3 802.11ax HE40 Full RU for Ant4 98.73 1472 0.06
4+3 802.11ax HE40 Full RU for Ant3 98.73 1472 0.06
4+3 802.11ax HE80 Full RU for Ant4 97.36 737 0.12
4+3 802.11ax HE80 Full RU for Ant3 97.35 735 0.12

Note: The duty factor applied for each channel is verified before PSD measurement, there might be negligible

factor delta between low, middle and high channels so table above is just for reference only.

MIMO <Ant. 4>

802.11a

5.375 ms 20.71 dBm
2,065 ms 1.41 dB
4.085 ms -0.02 dB

—THE END——
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